swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode : 802.11ax HE20 26RU8

Plot on Channel 6415 MHz Plot on Channel 6855 MHz
ectrum @ SDCCU‘LHTT @

Ref Level 16.95 dam  Offset 27.05 de Mode Auto Sweep Ref Level 17.23 dam  Offset 28.23 de Mode Auto Sweep
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CF 6.415 GHz 1328 pts Span 199.2 MHz | || CF 6.855 GHz 1386 pts Span 207.84 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 1.17 dBm RBW 300.000 kHz Peak Power 0.76 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
99,600 MHz | -74.700 MHz | 300.000 kHz 5.31862 GHz -52.52 dBm -53.79 db -13.79dB -103.920 MHz | -77.940 MHz | 300.000 kHz 5.75866 GHz -52.47 dBm -53.23 db -13.23dB
-74.700 MH2z -49.800 MH2z 300.000 kHz 6.34053 GHz -52.66 dém -53.83 d8 -13.94 dB -77.940 MH2 -51.960 MH2z 300.000 kHz 6.77714 GHz -52.61 dém -53.37 d8 -13.40 dB
43800 MHz | -25.900 MHz | 300.000 kHz 6.36528 GHz -52.56 dBrm 53.73 dB 25.76 dB 51960 MHz | -26.980 MHz | 300.000 kHz 680342 GHz | -52.40 dBm -53.16 dB 25.28 dB
25900 MHz | -24.900 MHz | 300.000 kHz 6.38918 GHz -51.93 dBm -53.10 dB -34.76 dB 26,980 MHz | -25.980 MHz | 300.000 kHz 6.82810 GHz -52.23 dbm -52.98 db -34.65 dB
24,300 MHz 25.900 MHz 300.000 kHz 6.44082 GHz -52.06 dém -53.23dg -34.90 db 25,980 MHz 26.980 MHz 300.000 kHz 6.88190 GHz -52.02 dém -52.85de -34.52 db
25,300 MHz 45,800 MHz | 300.000 kHz 6.46472 GHz -52.32 dBm -53.43 db -25.52 db 26,360 MHz 51.960 MHz | 300.000 kHz 6.90673 GHz -51.53 dBm -52.69 db -24.76 dB
49,300 MHz 74.700 M4z | 300.000 kHz 6.48953 GHz -52.36 dBm -53.53 dB -13.57 dB. 51,960 MHz 77.940 Mz | 300.000 kHz 693271 GHz -51.78 dem -52.54 dB -12.65 dB
74.700 MH2 99.600 MH2 300.000 kHz 6.49248 GH2 -52.32 dém -53.49 dB -13.49 dB 77.940 MH2 103.920 MH2 300.000 kHz 6.95764 GH2 -51.57 dém -52.32 d8 -12.32 dB
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode : 802.11ax HE20 52RU37

Plot on Channel 5955 MHz Plot on Channel 6535 MHz

ectrum & ectrum &
Ref Level 16.96 dém Offset 27.96 d& Mode Auto Sweep Ref Level 17.23 dém Offset 28.33 d& Mode Auto Sweep
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CF 5.955 GHz 1001 pts Span 140.88 MHz CF 6.535 GHz 1391 pts Span 208.56 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 1.19 dBm RBW 300.000 kHz Peak Power 1.85 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-70.440 MHz | -52.830 MHz | 300.000 kHz 589745 GHz -52.54 dBm -54.13 db -14.13dB -104.280 MHz | -78.210 MHz |_300.000 kHz 5.45280 GHz -51.87 dBm -53.72 db -13.72dB
-52.830 MH2z -35.220 MH2 300.000 kHz 5.90224 GHz -52.98 dém -54.17 d8 -14.22 dB -78.210 MH2 -52.140 MH2z 300.000 kHz 645717 GHz | -51.83 dém -53.68 d8 -13.85 dB
35220 MHz | -18.610 MHz | 300.000 kHz 591598 GHz Se48dBm | 5367dB | -25.77 0B 52.140MHz | 27.070 MHz | 300.000 kHz | 6.48294 GHz | 51.70dBm | -5355dB | 2557 dB
-18.610MHz | -17.610 MHz | 300.000 kHz 593646 GHz -50.41 dBm -51.60 db -33.02dB 27.070MHz | -26.070 MHz | 300.000 kHz £.50801 GHz -51.34 dbm -53.19.dB -34.86 dB
17,610 MHz 18,610 MHz 300.000 kHz 5.97354 GHz -51.71 dém -52.91de -34.33 db 26,070 MHz 27.070 MHz 300.000 kHz 6.56199 GHz -51.04 dém -52.83 dg -34.55 db
18.610 MHz 35.220 MHz | 300.000 kHz 5.59001 GHz -52.75 dBm -53.98 db -26.08 dB 27,070 MHz 52.140 MHz | 300.000 kHz 658691 GHz -52.07 dBm -53.91db -25.95 db
35220 MHz 52830 M4z | 300.000 kHz 500762 GHz -52.99 dem -54.18 dB -14.32 dB 52,140 MHz 78210 MHz | 300.000 kHz 6.61298 GHz -52.13 dem -52.07 dB -14.08 dB
52.830 MH2 70.440 MH2 300.000 kHz 6.00832 GHz -53.10 dém -54.29 d8 -14.20 dB 78.210 MH2 104.280 MH2 300.000 kHz 6.61886 GH2 -52.20 dém -54.04 dB -14.04 dB
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EUT Mode : 802.11ax HE20 52RU38

Plot on Channel 6195 MHz Plot on Channel 6695 MHz
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Ref Level 17.15 d2m  Offset 28.15 d& Mode Auto Sweep Ref Level 17.21 dém Offset 28.31 dg Mode Auto Sweep
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CF 6.195 GHz 1208 pts Span 181.2 MHz CF 6.695 GHz 1367 pts Span 204.96 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 2.00 dBm RBW 300.000 kHz Peak Power 2.27 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
90,600 MHz | -67.950 MHz | 300.000 kHz £.12553 GHz -52.54 dBm -54.54 db -14.54dB -102.480 MHz | -76.860 MHz |_300.000 kHz 561303 GHz -52.16 dBm -54.43 db -14.43dB
-67.950 MHz -45.300 MH2z 300.000 kHz 612713 GHz -52.56 dém -54.56 d8 -14.60 dB -76.860 MH2 -51.240 MH2z 300.000 kHz 661852 GHz | -52.16 dém -54.44 d8 -14.61 dB
45,300 MHz | -23.650 MHz | 300.000 kHz 6.14578 GHz 52.02dBm | -5+12dB | 26.150B 51240MHz | -26.620 MHz | 300.000 kHz | 6.64384 GHz | 52.23dBm | -5451dR | 26.53 B
23650 MHz | -22.650 MHz | 300.000 kHz £.17143 GHz -51.50 dBm -53.50 db -35.16 dB 26,620 MHz | -25.620 MHz | 300.000 kHz 666848 GHz -51.43 dbm -53.71dB -35.37 db
22,650 MHz 23,650 MHz 300.000 kHz 6.21857 GHz -51.84 dém -53.84dB -35.51 dB 25,620 MHz 26,620 MHz 300.000 kHz 6.72154 GHz -51.55 dém -53.82de -35.42 db
23,650 MHz 45.300 MHz | 300.000 kHz 6.23947 GHz -52.31 dBm 5431 db -26.62 db 26,620 MHz 51.240 MHz | 300.000 kHz £.74601 GHz -52.17 dBm -54.45 db -26.52 db
45.300 Mz 67.950 MHz | 300.000 kHz 526288 GHz -52.48 dBm 54,48 dB -14.52 dB 51240 MHz 76.860 MHz | 300.000 kHz 577163 GHz -52.36 dem 54,63 dB -14.74 dB
67.950 MH2 90.600 MH2 300.000 kHz 6.28087 GHz -52.37 dém -54.37 dB -14.37 dB 76.860 MH2 102.480 MH2 300.000 kHz 6.77887 GH2 -52.38 dém -54.65 dB -14.65 dB
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode : 802.11be EHT20 52RU40

Plot on Channel 6415 MHz Plot on Channel 6855 MHz
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CF 6.415 GHz 1328 pts Span 199.2 MHz CF 6.855 GHz 1386 pts Span 207.84 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 2.04 dBm RBW 300.000 kHz Peak Power 1.36 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
99,600 MHz | -74.700 MHz | 300.000 kHz 6.32388 GHz -52.41 dBm -54.45 db -14.45dB -103.920 MHz | -77.940 MHz | 300.000 kHz 575671 GHz -52.32 dBm -53.68 db -13.68 dB
-74.700 MH2z -49.800 MH2z 300.000 kHz 6.34053 GHz -52.31 dém -54.35 d8 -14.46 dB -77.940 MH2 -51.960 MH2z 300.000 kHz 6.77714 GHz -52.24 dém -53.60 d& -13.63 dB
43,800 MHz | -25.900 MHz | 300.000 kHz 6.36543 GHz -52.36 dBrm 5440 dB 26.47 dB 51960 MHz | -26.980 MHz | 300.000 kHz 6.80357 GHz | -52.12 dBrm -53.48 dB -25.65 dB
25900 MHz | -24.900 MHz | 300.000 kHz 6.38918 GHz -51.35 dBm -53.39.db -35.06 dB 26,980 MHz | -25.980 MHz | 300.000 kHz 6.82810 GHz -51.74 dbm -53.10 dB -34.77 dB
24,300 MHz 25.900 MHz 300.000 kHz 6.44082 GHz -51.31 dém -53.36 dB -35.02 db 25,980 MHz 26.980 MHz 300.000 kHz 6.88190 GHz -51.60 dém -52.96 dg -34.63 db
25,300 MHz 45,800 MHz | 300.000 kHz 6.46442 GHz -51.86 dBm -53.90 db -26.03 db 26,360 MHz 51.960 MHz | 300.000 kHz 6.90688 GHz -51.66 dBm -53.02 db -25.04 dB
49,300 MHz 74.700 M4z | 300.000 kHz 6.48963 GHz -52.16 dBm -54.20 dB -14.24 dB 51,960 MHz 77.940 Mz | 300.000 kHz 5.93286 GHz -51.79 dem -53.15 dB -13.18 dB
74.700 MH2 99.600 MH2 300.000 kHz 649143 GH2 -52.12 dém -54.16 dB -14.16 dB 77.940 MH2 103.920 MH2 300.000 kHz 6.95884 GH2 -51.40 dém -52.76 d8 -12.76 dB
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode : 802.11ax HE20 106RU53

Plot on Channel 5955 MHz Plot on Channel 6195 MHz

ectrum & ectrum &
Ref Level 17.26 dém Offset 28.26 d& Mode Auto Sweep Ref Level 17.45 dém Offset 28.45 d& Mode Auto Sweep
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CF 5.955 GHz 1001 pts Span 140.88 MHz CF 6.195 GHz 1208 pts Span 181.2 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 1.32 dBm RBW 300.000 kHz Peak Power 2.44 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-70.440 MHz | -52.830 MHz | 300.000 kHz 5.90125 GHz -52.43 dBm -53.75 db -13.75dB 90,600 MHz | -67.950 MHz | 300.000 kHz 6.12623 GHz -52.10 dBm -54.53 db -14.53dB
-52.830 MH2z -35.220 MH2 300.000 kHz 5.90224 GHz -52.45 dém -53.77 d8 -13.82 dB -67.950 MHz -45.300 MH2z 300.000 kHz 6.12713 GHz | -52.03 dém -54.47 d8 -14.51 dB
35220 MHz | -18.610 MHz | 300.000 kHz 593632 GHz 4273 B | -+404dB | 2+.010B 45300 MHz | -23.650 MHz | 300.000 kHz | 6.17127 GHz | 42.26dBrm | -4470dR | 2467 dB
-18.610MHz | -17.610 MHz | 300.000 kHz 593646 GHz -42,81 dBm -44.13 dB -25.56 dB 23650 MHz | -22.650 MHz | 300.000 kHz £.17143 GHz -42,50 dBm -44.93 dB -26.60 dB
17,610 MHz 18,610 MHz 300.000 kHz 5.97354 GHz -45.33 dém -46.65 dB -28.08 db 22,650 MHz 23,650 MHz 300.000 kHz 6.21857 GHz -46.18 dBm -48.62 dB -30.20 db
18.610 MHz 35.220 MHz | 300.000 kHz 5.39015 GHz -52.03 dBm -53.35 db -25.38 db 23,650 MHz 45.300 MHz | 300.000 kHz £.24007 GHz -51.65 dBm -54.08 db -26.17 dB
35220 MHz 52830 M4z | 300.000 kHz 500776 GHz -52.62 dBm -52.94 dB -13.99 dB 45.300 Mz 67.950 MHz | 300.000 kHz 5.26288 GHz -52.11 dem -54.55 dB -14.59 dB.
52.830 MH2 70.440 MH2 300.000 kHz 6.00889 GHz -52.56 dém -53.83 dB -13.88 dB 67.950 MH2 90.600 MH2 300.000 kHz 6.27113 GH2 -51.99 dém -54.43 dB -14.43 dB
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Plot on Channel 6535 MHz Plot on Channel 6695 MHz
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CF 6.585 GHz 1391 pts Span 208.56 MHz | | CF 6.695 GHz 1367 pts Span 204.96 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Powier 2.72 dBm RBW 300.000 kHz Peak Powier 2.02 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-104.280 MHz | -76.210 MHz _300.000 kHz £,45581 GHz -51.49 dBm -54.21dB -14.21d8 -102.4B0 MHz | -76.860 MHz _300.000 kHz £,51158 GHz -51.81 dBm -53.83 db -13.63dB
-78.210 MHz -52.140 MHz 300.000 kHz 6.45687 GHz -51.62 dém -54.34 da -14.38 dB -76.860 MHz -51.240 MHz 300.000 kHz 6.61822 GHz -51.85 deém -53.86 d8 -13.90 dB
52,140 MHz | -27.070 MHz _300.000 kHz 6.50650 GHz -40.32dBrm | -+304dR | 22.59dB 51,240 MHz | -26.620 MHz | 300.000 kHz 666515 GHz -43.09dBm | -45.11dp | 24.0608
-27.070MHz | -26.070 MHz | 300.000 kHz £.50801 GHz -40.61 dBm -43.33 dB -25.00 dB -26,620 MHz | -25.620 MHz | 300.000 kHz 56846 GHz -42.72 dBm -44.74 db -26.41 dB
26,070 MHz 27.070 MHz 300,000 kHz 656199 GHz -46.72 dBm -40.45 dB -31.11 dB 25,620 MHz 26.620 MHz 300,000 kHz 6.72154 GHz -47.62 dBm -40.63 dB -31.30 dB
27.070 MHz 52.140 MHz | 300.000 kiz 6.58691 GHz -50.81 dBm -53.53 db -25.61 dB 26,620 MHz 51.240 MHz | 300.000 kHz 6.74516 GHz 51.41 dBm -53.43 db -25.45 dB
52,140 MHz 78210 MHz | 300.000 kiHz 661313 GHz 51,64 dBm -54.36 dB -14.40 dB 51,240 MHz 76,860 MHz | 300.000 kiHz 6.77163 GHz -52.01 dBm -54.03 dB -14.14 dB
78,210 MH2 104,280 MH2 300.000 kH2 6.61329 GHzZ -51.77 dBm -54.50 d8 -14.50 dB 76,860 MHZ 102 480 MH2 300.000 kH2 6.77224 GHzZ -51.99 dBém -54.00 d8 -14.00 dB
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode : 802.11ax HE20 106RU54

Plot on Channel 6415 MHz Plot on Channel 6855 MHz

pectrum k- Spectrum k-
Ref Level 17.28 dém Offset 28.38 d& Mode Auto Sweep Ref Level 17.66 dém Offset 28.66 d& Mode Auto Sweep
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CF 6.415 GHz 1328 pts Span 199.2 MHz CF 6.855 GHz 1386 pts Span 207.84 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.07 dBm RBW 300.000 kHz Peak Power 1.47 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
99,600 MHz | -74.700 MHz | 300.000 kHz £.34023 GHz -51.59 dBm -54.07 db -14.07 dB. -103.920 MHz | -77.940 MHz | 300.000 kHz 5.77128 GHz -51.51 dBm -53.38 db -13.38 dB
-74.700 MH2z -49.800 MH2z 300.000 kHz 6.34037 GHz -51.97 dém -54.05 d8 -14.08 dB 77.940 MH2 -51.960 MH2z 300.000 kHz 6.77714 GHz -51.98 dém -53.45 d8 -13.49 dB
-43.800 MHz 500 MHz | 300.000 kHz 6.36543 GHz 51,54 dBrm 53.61dB -25.69 dB 1.960 MHz 960 MHz | 300.000 kHz 6.80342 GHz | -51.75 dBm 53.22 dB 25.34 dB
25900 MHz | -24.900 MHz | 300.000 kHz 6.38918 GHz -48.79 dBm -50.86 db -32.53dB 26,980 MHz | -25.980 MHz | 300.000 kHz 6.82810 GHz -49.96 dbm 5143 dB -33.10dB
24,300 MHz 25.900 MHz 300.000 kHz 6.44082 GHz -45.94 dBm -48.01dg -20.68 db 25,980 MHz 26.980 MHz 300.000 kHz 6.88190 GHz -47.42 dBm -48.89 dB -30.55 dB
25,300 MHz 45,800 MHz | 300.000 kHz 6.46442 GHz -51.47 dBm -53.54 db -25.67 db 26,360 MHz 51.960 MHz | 300.000 kHz 6.90688 GHz -51.13 dBm -52.60 db -24.62 dB
49,300 MHz 74.700 M4z | 300.000 kHz 6.48953 GHz -51.88 dem -53.95 dB -13.99 dB 51,960 MHz 77.940 Mz | 300.000 kHz 593271 GHz -51.28 dem -52.75 dB -12.85dB
74.700 MH2 99.600 MH2 300.000 kHz 6.48978 GH2 -51.78 dém -53.85 d8 -13.85 dB 77.940 MH2 103.920 MH2 300.000 kHz 6.95569 GH2 -51.08 dém -52.55 d8 -12.55 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

EUT Mode :

802.11ax HE40 Full RU

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz
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CF 5.965 GHz 1001 pts Span 230.4 MHz CF 6.205 GHz 1001 pts Span 244.32 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Poak Power 2.99 dBm REW 1.000 MHz Poak Power 3.76 dBm REW 1.000 MHz
Range Low Range Up__| RBW | Frequency | PowerAbs | PowerRel | Range Low Range Up__| RBW Frequency | PowerAbs | PowerRel |
-115.200 MHz | -86.400 MHz 1.000 MHz 587848 GHz -46.07 dBm -49,06 db -122,160 MHz | -91,620 MHz 1.000 MHz 6.11301 GHz | ~42,62 dBm -46.38 db
-86.400 MHz -57.600 MHz 1.000 MHz 5.87872 GHz -45.93 dém -48.93 d8 -91.620 MHz -61.080 MHz 1.000 MHz 6.11375 GHz -42.43 dém -46.19 dB
57.600 MHz | -29.800 MHz 1.000 MHz 553383 GHz -28.37 dBm -31.36 db 61.080 MHz | -31.540 MHz 1.000 MHz 6.17334 GHz -23.34 dBm -27.10 dB
-29.800 MHz | -28.800 MHz 1.000 MHz 593532 GHz 26,00 dBm -30.99 dB 31540 MHz | -30.540 MHz 1.000 MHz 5.17353 GHz -23.30 dBm -27.06 dB
28.800 MH2 29.800 MH2 1.000 MH2Z 5.99467 GHz -26.70 dém -29.70 d8 30.540 MH2 31.540 MH2 1.000 MH2Z 6.23642 GHz | -23.34 dém -27.10 d8
29800 MHz | 57.600 MHz 1.000 MHz 599492 GHz 26,67 dBm | -29.67 dB 31S40MHz | 61.080 MHz 1.000 MHz 6.23691 GHz | 23.36dBm | -27.12dB
57,600 MHz 86,400 MHz 1.000 MHz £.05105 GHz -46.57 dBm -49.56 dB 61,080 MHz 91.620 MHz 1.000 MHz £.29650 GHz -44.23 dBm -47.99 dB
86,400 MHz 115.200 MHz 1.000 MHz 605175 GHz -46.64 dBm -40.63 dB 91,620 MHz 122.160 MHz 1.000 MHz 6.29748 GHz -44.23 dBm -47.92 dB
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RefLevel 17.21 dem  Offset 28 21 d8 Mode auto Sweep RefLevel 17 47 dem  Offset 28 47 d8 Mode auto Sweep
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CF 6.405 GHz 1001 pts Span 298.56 MHz CF 6.565 GHz 1001 pts Span 308.64 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Paak Power 3.46 dBm REW 1.000 MHz Paak Power 4.20 dBm REW 1.000 MHz
Rangelow | RangeUp | REBW | Frequency | PowerAbs | PowerRel | Range Low | RangeUp | REBW | _Frequency | PowerAbs | PowerRel |  Alimit__ |
-149.280 MHz | -111.960 MHz 1.000 MHz €.29259 GHz ~44.90 dBm -48,36 db -154,320 MHz |__-115.740 MHz 1.000 MHz £.44849 GHz -42.23 dBm ~46.42 db -6.42 0B
-111.960 MHz -74.640 MHz 1.000 MHz 6.29319 GHz -44.92 dBm -48.29 dB -115.740 MHz -77.160 MHz 1.000 MHz 6.44972 GHz -42.14 dBm -46.33 dB -6.48 dB
74640 MHz | -38.320 MHz 1.000 MHz 6,36653 GHz -25.51 dBm 26,57 db -77.160 MHz | -35.560 MHz 1.000 MHz 652526 GHz -22.67 dBm -26.67 db -6.54 dB
-38.320 MHz | -37.320 MHz 1.000 MHz 5.36685 GHz 25,30 dbm -26.76 dB -39.580 MHz | -38.580 MHz 1.000 MHz 652550 GHz -22.48 dBm -26.67 dB 10.01 dB
37.320 MH2 38.320 MH2 1.000 MHz 644315 GH2 -25.40 dém -28.86 d8 38,580 MH2 39.580 MH2 1.000 MHz 6.60441 GHz -22.09 dém -26.29 d8 -9.62 dB
38,320 MHz 74,640 MHz 1.000 MHz 6.44377 GHz 25.55dBm | -29.01dB 39,580 MHz 77.160 MHz 1.000 MHz 660505 GHz 22,50 dBm | -26.70dB -6.60 dB
74640 MHz | 111960 MHz 1.000 MHz 651651 GHz -45.94 dBm -49.40 dB 77160 MHz | 115740 MHz 1.000 MHz 668059 GHz -43,00 dBm -47.28 dB -7.33dB
111,960 MHz 142,280 MHz 1.000 MHz 651711 GHz -46.05 dBm -40.51 dB 115.740 MHz 154,320 MHz 1.000 MHz 668120 GHz -43.20 dBm -47.40 dB -7.40 dB
v v
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Plot on Channel 6685 MHz Plot on Channel 6845 MHz

Spectrum u%_:: Spectrum u%_::
Ref Level 17.37 dém  Offset 28.37 d& Mode Auto Sweep Ref Level 17 46 dem  Offset 28.46 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1°m AvgPwr (@1Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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CF 6.685 GHz 1001 pts Span 336.0 MHz CF 6.845 GHz 1001 pts Span 313.44 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Povier 4.14 dBm RBW 1.000 MHz Peak Povier .47 dBm RBW 1.000 MHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-168.000 MHz | -126.000 MHz 1.000 MHz 6.55883 GHz 44,25 dbm -46,39 dB -8.39 0B -156.720 MHz | -117.540 MHz 1.000 MHz 6.72730 GHz 43,67 dbm -47.14 dB -7.140B
-126.000 MH2 -84.000 MHz 1.000 MHz 6.55917 GHz -44.25 dém -48.39 d8 -8.44 dB -117.540 MH2 -78.360 MH2 1.000 MHz 672762 GHz -43.71 dém -47.18 d8 -7.23 dB
-84,000 MHz -43.000 MHz 1.000 MHz 664183 GHz 2542dBm | -29.56d8 | -9.52 dB 78,360 MHz -40.180 MHz 1.000 MHz 680466 GHz 2404+ dBrm | -2751dB | -7.48 0B
-43,000 MHz -42,000 MHz 1.000 MHz 6.64225 GHz -25.15 dbm -29.29 dB -14.29 dB -40,180 MHz -39.,180 MHz 1.000 MHz 6.80499 GHz -23.92 dBm -27.39 dB -10.73dk
42,000 MHz 43.000 MHz 1.000 MHz 6.72775 GHz -24.48 dém -28.62 dB -13.62 db 39,180 MHz 40.180 MHz 1.000 MHz 688501 GHz -23.72 dém -27.19d8 -10.52 db
43,000 MHz §4.000 MHz 1.000 MHz 672817 GHz -24.64 dBm -26.77 db -8.74.dB 40,180 MHz 78.360 MHz 1.000 MHz 688534 GHz -23.54 dBm -27.42 db -7.38 dB
84,000 MHz | 126,000 MHz 1.000 MHz 6.81083 GHz 44,73 dbm -48,87 dB -8.92 b 78,360 MHz | 117.540 MHz 1.000 MHz 6.96207 GHz 44,12 dbm -47.59 dB -7.74 0B
126,000 MH2 168.000 MH2 1.000 MH2 681117 GH2 -44.84 dBm -48.93 dp -8.98 dB 117,540 MH2 156.720 MH2 1.000 MH2 696301 GHz -44.18 dém -47 65 dB -7.65 dB
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EUT Mode : 802.11ax HE40 242RU61

Plot on Channel 5965 MHz Plot on Channel 6205 MHz

Spectrum | [ spectrum ko
Ref Level 10.00 d2m Offset 23.32 d& Mode Auto Sweep Ref Level 10.00 d2m Offset 23.37 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[[@1Rm AvgPwr [[@1Rm AvgPwr
Limit ¢heck PABS Limit ¢t PABRS
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CF 5.965 GHz 1001 pts Span 230.4 MHz CF 6.205 GHz 1001 pts Span 244.32 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.98 dBm RBW 1.000 MHz Peak Power 2.97 dBm RBW 1.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel | alimit | Range Low | Rangeup | RBW |  Frequency | Powerabs | PowerRel |  ALimit |
-115.200 MHz | -86.400 MHz 1.000 MHz 587825 GHz -57.41 dBm -59.39 db -19.39 dB -122,160 MHz | -91.620 MHz 1.000 MHz 5.11204 GHz -56.78 dBm -59.75 db -19.75dB
-86.400 MH2z -57.600 MHz 1.000 MH2Z 5.87872 GHz -57.43 dém -59.41 d8 -19.46 dB -91.620 MHz -61.080 MH2z 1.000 MH2Z 6.11350 GHz -56.83 dém -59.80 d& -19.85 dB
57.600MHz | -29.800 MHz 1.000 MHz 593508 GHz -40.64 dBm 42,62 dB -22.58 dB 61.080 MHz | -31.540 MHz 1.000 MHz 6.17285 GHz -36.7+4 dBrm -39.71d8B -19.55 dB
-29.800 MHz | -28.800 MHz 1.000 MHz 593532 GHz -40.82 dBm -42,80 db -25.30 dB 31540 MHz | -30.540 MHz 1.000 MHz £.17359 GHz -36.44 dBm -39.41dB -21.91d8
28,800 MHz 29,800 MHz 1.000 MHz 599467 GHz -47.27 dém -40.25 dB -31.75 db 30.540 MHz 31.540 MHz 1.000 MHz 6.23642 GHz -45.48 dém -48.45 dB -30.95 db
25,800 MHz 57,600 MHz 1.000 MHz 6.00210 GHz -48.50 dBm -50.68 db -20.78 db 31540 MHz 61.060 MHz 1.000 MHz 6.23739 GHz -45.64 dBm 4661 db -26.38 db
57,600 MHz 86,400 MHz 1.000 MHz 505105 GHz -58.06 dBm -60.04 dB -20.18 dB 61.080 MHz 91,620 MHz 1.000 MHz 5.29625 GHz -57.26 dBm -60.23 dB -20.38 dB.
86.400 MH2 115.200 MH2 1.000 MHZ 6.05175 GHz -58.04 dém -60.02 dB -20.02 dB 91.620 MH2 122.160 MH2 1.000 MHZ 6.29723 GH2 -57.41 dém -60.33 dB -20.38 dB
1 J 1 J
L L L L

Plot on Channel 6565 MHz Plot on Channel 6685 MHz

pectrum ko pectrum ko
Ref Level 10,00 dém  Offset 23.47 d& Mode Auto Sweep Ref Level 10.00 dém Offset 23.86 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1°m AvgPwr (@1Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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CF 6.565 GHz 1001 pts Span 808.64 MHz CF 6.6B5 GHz. 1001 pts Span 336.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Powier 3.94 dBm RBW 1.000 MHz Peak Powier 3.58 dBm RBW 1.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aAlimit |
-154,320 MHz | -115.740 MHz 1.000 MHz £.44911 GHz -56.67 dBm -60.61 db -20.61 dB -168.000 MHz | _-126.000 MHz 1.000 MHz 55850 GHz -58.06 dBm -61.65 db -21.65 dB
-115.740 MH2 -77.160 MHz 1.000 MHz 6.44941 GHz -56.70 dém -60.64 d8 -20.60 dB -126.000 MH2 -84.000 MHz 1.000 MHz 6.55917 GHz -58.10 dém -61.68 d8 -21.73 dB
77.160 MHz | -39.580 MHz 1.000 MHz 652433 GHz -37.04 dBm 40,98 dB 20.75 dB 84000 MHz | -43.000 MHz 1.000 MHz 664049 GHz 41,00 dBrm 44,58 dB -24.25 dB
-39.580 MHz | -38.580 MHz 1.000 MHz 652559 GHz -36.89 dBm -40,83 db -24.16 dB -42.000 MHz | -42.000 MHz 1.000 MHz 64225 GHz -40.67 dBm -44.26 dB -29.26 dB
38,580 MHz 39.580 MHz 1.000 MHz 660441 GHz -40.28 dém -44.22 dB -27.55 db 42,000 MHz 43.000 MHz 1.000 MHz 6.72775 GHz -43.00 dém -46,52 dB -31.50 db
39,580 MHz 77.160 MHz 1.000 MHz 660505 GHz -40.47 dBm 4441 dB -24.31 dB 43,000 MHz §4.000 MHz 1.000 MHz 6.72817 GHz -43.03 dBm -46.62 db -26.58 db
77160 MHz | 115740 MHz 1.000 MHz 668028 GHz -57.99 dem -61.03 dB -22.08 dB 84.000 MHz | 126,000 MHz 1.000 MHz 681083 GHz 58,61 dem -62.19 dB -22.24 dB
115,740 MH2 154,320 MH2 1.000 MH2 6.68120 GHz -57.99 dém -651.93 d8 -21.93 dB 126,000 MH2 168.000 MH2 1.000 MH2 6.81150 GHz -58.78 dém -62.37 dB -22.37 dB
I J I J
L 1. L 1.
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode : 802.11ax HE40 242RU62

Plot on Channel 6405 MHz Plot on Channel 6845 MHz

Spectrum | [ spectrum ko
Ref Level 10.00 d2m Offset 23.14 d& Mode Auto Sweep Ref Level 10.00 d2m Offset 23.58 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[[@1Rm AvgPwr [[@1Rm AvgPwr
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CF 6.405 GHz 1001 pts Span 298.56 MHz CF 6.845 GHz 1001 pts Span 81344 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 3.12 dBm RBW 1.000 MHz Peak Power 2.60 dBm RBW 1.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Range Low | Rangeup | RBW |  Frequency | Powerabs | PowerRel |  ALimit |
-145,280 MHz | -111.960 MHz 1.000 MHz £.20200 GHz -56.51 dBm -50.03 db -20.03 dB -156.720 MHz |__-117.540 MHz 1.000 MHz 5.72605 GHz -58.34 dBm -60.95 db -20.95 dB
-111.960 MH2 -74.640 MHZ 1.000 MH2Z 6.29319 GHz -56.89 dém -60.01 d& -20.06 dB -117.540 MH2 -78.360 MH2z 1.000 MH2Z 6.72762 GHz -58.44 dém -61.05 d8 -21.00 dB
74,640 MHz 320 MHz 1.000 MHz 6.33051 GHz 54,32 dBm 57.45dB -29.48 dB 78,360 MHz 180 MHz 1.000 MHz 6.76680 GHz -56.35 dBrm -56.95 dB -30.99 dB
38,320 MHz | -37.320 MHz 1.000 MHz £.36685 GHz -48.08 dBm -51.20 db -34.52dB 40,180 MHz | -39.180 MHz 1.000 MHz 6.80499 GHz -49,80 dbm -52.40 db -35.73dB
37,320 MHz 38,320 MHz 1.000 MHz 6.44315 GHz -39.66 dBm -42.73 dg -26.12 db 39,180 MHz 40,180 MHz 1.000 MHz 688501 GHz -43.57 dém -46.13 dB -20.51 db
38.320 MHz 74,640 MHz 1.000 MHz 6.44377 GHz -39.57 dBm -43,09 db -22.95 dB 40,160 MHz 78.360 MHz 1.000 MHz 6.88534 GHz -43.85 dBm -46.45 db -26.42 dB
74640 MHz | 111.960 MHz 1.000 MHz 651621 GHz -58.97 dem -62.10 dB -22.34 dB 78.360 MHz | 117.540 MHz 1.000 MHz 5.96238 GHz -58.92 dem -61.52 dB -21.57 di.
111,960 MH2 149.280 MH2 1.000 MHZ 6.51771 GHz -59.14 dém 62,26 dB -22.26 dB 117.540 MH2 156.720 MH2 1.000 MHZ 6.96677 GH2 -58.82 dém 1.42 d8 -21.42 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

EUT Mode :

802.11ax HE8O0 Full RU

Plot on Channel 5985 MHz

ectrum

Ref Level 17.20 dém
SCL Count 1007100

Offset 28.20 d&

Mode 4uto Sweep

Plot on Channel 6225 MHz

ectrum

Ref Level 17.08 d&m
SCL Count 1007100

Offset 28.08 d&

Mode Auto Sweep

@ TR Avgrwr

@ TR Avgrwr

Limit ¢heck Limit ¢heck PABS

P20 P20
0 der 0d

[ T
~10 dBm -I ~10 dBm
20 df — J 20 df
-30 dBm -30 6B
p— — ——

=t dim— | 500
60 dB 60 dB
70 dBm 70 dB
-80 di -80 df
GF 5.985 GHz 1001 pts Span 058.28 MHz | [ CF 6.225 GHz 1001 pts Span 379.2 MHz

Spectrum Emission Mask
Peak Power

-0.50 dBm

Standard: None

RBW 1.000 MHz

Spectrum Emission Mask
Peak Power

-0.35 dBm

Standard: None

RBW 1.000 MHz

Range Low Range Up | RBW | _Frequency | PowerAbs | PowerRel |  ALi Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-176.640 MHz |__-120.000 MHz 1.000 MHz 5.86447 GHz 41,33 dBm ~40,63 db -0.83 0B -16%.600 MHz |__-120.000 MHzZ 1.000 MHz £.10481 GHz -42 .54 dBm -42.20 dB
-120.000 MHz -80.000 MHz 1.000 MHz 586518 GHz -41.22 dBm -40.72 dB -0.77 d& -120.000 MHz -80.000 MHz 1.000 MHz 6.10519 GHz -42.48 dém -42.13dg
-80.000 MHz | -41.000 MHz 1.000 MHz 530518 GHz -35.15 dBm 34,69 db -6.73 dB -80.000 MHz | -41.000 MHz 1.000 MHz £6.14513 GHz -36.37 dBm -36.03 db
41,000 MHz | -40.000 MHz 1.000 MHz 594425 GHz 26,05 dBm -26.55 db -13.55dB 41,000 MHz | -40.000 MHz 1.000 MHz 5.18425 GHz -29.69 dBm -20.34 dB
40.000 MH2 41.000 MH2Z 1.000 MH2Z 6.02575 GHz -28.28 dém -27.78 d8 -12.78 dB 40.000 MH2 41.000 MH2Z 1.000 MH2Z 626575 GHz | -29.44 dém -29.09 d8
41,000 MHz | B0.000 MHz 1.000 MHz 6.06270 GHz -32.96 dBm -32.46 dB -+.93 dB 41,000 MHz | B0.000 MHz 1.000 MHz 6.29640 GHz | -33.62 dBm -33.27 dB
80,000 MHz | 120.000 MHz 1.000 MHz £.10412 GHz -41,90 dBm -41.40 d8 -1.66dB 80,000 MHz | 120.000 MHz 1.000 MHz £.34481 GHz -44.65 dBm 44,31 d8
120.000 MHz 176.640 MHz 1.000 MHz 6.10589 GHz -42.32 dBm -41.82dg -1.82 dB 120.000 MHz 189.600 MHz 1.000 MHz 6.35013 GHz -45.28 dBm -44.04 dB
i i
L | J - L | ]
Date 20:26:4€
pectrum o pectrum o
Ref Leval 17 47 dam Offset 2547 d& Mode auto Sweep RefLeval 17 51 dam Offset 25.51 d& Mode auto Sweep
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CF 6.385 GHz 1001 pts Span 388.8 MHz CF 6.625 GHz 1001 pts Span 395.52 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Paak Power -0.01 dBm REW 1.000 MHz Paak Power -1.06 dBm REW 1.000 MHz
Range low | RangeUp | REBW | _Frequency | PowerAbs | PowerRel | Rangelow | RangeUp | REBW | Frequency | PowerAbs | PowerRel |
-194,400 MHz |__-120.000 MHz 1.000 MHz £.26403 GHz, -40.26 dBm ~40.25 db -197.760 MHz |__-120.000 MHz 1.000 MHz .50440 GHz -43.27 dBm -42.21d8
-120.000 MHz -80.000 MHz 1.000 MHz 6.26559 GHz -40.14 dBm -40.12 d& -120.000 MHz -80.000 MHz 1.000 MHz 650520 GHz -42.98 dém -41.92dg
-60.000 MHz | -41.000 MHz 1.000 MHz 6,30518 GHz -33.52 dBm -33.51dB -60.000 MHz | -41.000 MHz 1.000 MHz 6,54358 GHz -35.78 dBm -34.72 db
-41,000 MHz | -40.000 MHz 1.000 MHz 5.34425 GHz 28.33 dBm -26.31dB -41,000 MHz | -40.000 MHz 1.000 MHz .58425 GHz -29.71 dBm -28.64 dB
40,000 MH2 41.000 MH2 1.000 MHz 6.42575 GHz -28.10 dém -28.03 d8 40,000 MH2 41.000 MH2 1.000 MHz 6.66575 GHz -29.02 dém -27.96 d8
41,000 MHz 60.000 MHz 1.000 MHz 6.46207 GHz -33.35 dBm 33.34dB 41,000 MHz 60.000 MHz 1.000 MHz 6.70162 GHz -34.60 dBm 3354 dB
80000 MHz | 120.000 MHz 1.000 MHz £.50402 GHz -42.17 dBm -42.16 dB 80000 MHz | 120.000 MHz 1.000 MHz £.74401 GHz -43,93 dBm 42,87 dB
120,000 MHz 194,400 MHz 1.000 MHz 650597 GHz -42.46 dBm -42.45 dB 120,000 MHz 197,760 MHz 1.000 MHz 6.74560 GHz -44.23 dBm -43.16 dB -3.16 dB
il il
L i L i J w
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Plot on Channel 6705 MHz Plot on Channel 6785 MHz

pectrum o pectrum o
Ref Leval 17.60 dam Offset 25.60 d& Mode auto Sweep Ref Leval 1786 dam Offset 2586 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.705 GHz 1001 pts Span 406.08 MHz CF 6.7B5 GHz 1001 pts Span 367.68 MHz
Spectrum Emission Mask sStandard: None Spectrum Emission Mask sStandard: None
Paak Power -0.31 dBm REW 1.000 MHz Paak Power -0.15 dBm REW 1.000 MHz
Rangelow | RangeUp | REBW | Frequency | PowerAbs | PowerRel | Rangelow | RangeUp | REBW | _Frequency | PowerAbs | PowerRel |  Alimit__ |
-203.040 MHz |__-120,000 MHz 1.000 MHz 6.50398 GHz -40,52 dBm -40.21dB -183.840 MHz | -120.000 MHz 1.000 MHz .66445 GHz -40.57 dBm ~40.41dB 04108
-120.000 MHz -80.000 MHz 1.000 MHz 658724 GHz -40.04 dém -39.73dg -120.000 MHz -80.000 MHz 1.000 MHz 666556 GHz -40.68 dBm -40.53 dg -0.70 dB
-60.000 MHz | -41.000 MHz 1.000 MHz 663577 GHz -31.48 dBm 3118 dB -60.000 MHz | -41.000 MHz 1.000 MHz 6.70666 GHz -34.02 dBm -33.67 db -6.21 dB
-41,000 MHz | -40.000 MHz 1.000 MHz 556425 GHz -26.52 dBm -26.21 dB -41,000 MHz | -40.000 MHz 1.000 MHz 574425 GHz -27.16 dbm -27.01dB -12.01 dB
40,000 MH2 41.000 MH2 1.000 MHz 6.74575 GHz. -26.22 dém -25.91 d8 40,000 MH2 41.000 MH2 1.000 MHz 6.82575 GHz -26.92 dém -26.77 d8 -11.77 dB
41,000 MHz 60.000 MHz 1.000 MHz 6.77505 GHz -30.70 dBm -30.39 dB 41,000 MHz 60.000 MHz 1.000 MHz 686114 GHz -32.00 dBm 31.84dB -4.6% dB
80000 MHz | 120.000 MHz 1.000 MHz £,82480 GHz -42,10 dBm -41.79 dB 80000 MHz | 120.000 MHz 1.000 MHz £.90370 GHz -41,97 dBm -4182 db -2.21dB
120,000 MHz 203,040 MHz 1.000 MHz 682561 GHz -41.90 dBm -41,52 dB 120,000 MHz 183,840 MHz 1.000 MHz 690629 GHz -41.93 dBm -41.73 dB -1.78 dB
J J J J
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

EUT Mode 802.11ax HE80 484RUG5

Plot on Channel 5985 MHz Plot on Channel 6225 MHz

Spectrum | [ spectrum ko
Ref Level 16.42 dém Offset 27.42 d& Mode Auto FFT Ref Level 10.00 d2m Offset 23.22 d& Mode Auto Sweep
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CF 5.985 GHz 1001 pts Span 353.28 MHz CF 6.225 GHz 1001 pts Span 379.2 MHz
Spectrum Emission Mask sStandard: None Spectrum Emission Mask standard: None
Peak Power -0.48 dBm REW 1.000 MHz Peak Power -1.01 dBm REW 1.000 MHz
Range Low Range Up__| RBW | _Frequency | PowerAbs | PowerRel | Alimit__ | Range Low | RangeuUp | RBW | _Frequency | PowerAbs | PowerRel |  Alim
-176.640 MHz |__-132.480 MHz 1.000 MHz 584775 GHz 53,60 dBm -53.12dB -13.12 08 -16%.600 MHz |__-142.200 MHzZ 1.000 MHz 6.07958 GHz -57.22 dBm -56.21dB -16.21 06
-132.480 MHz -88.320 MHz 1.000 MHz 585270 GHz -53.64 dBm -53.16 dg -13.21 dB -142.200 MHz -94.800 MHz 1.000 MHz 6.08337 GHz -56.87 dém -55.85 dg -16.00 dB
88,320 MHz | -45.160 MHz 1.000 MHz 593860 GHz -37.38 dBm -36.90 db -16.67 0B 94,300 MHz | -48.400 MHz 1.000 MHz 5.17641 GHz -35.32 dBm 3491 dB -14.87 dB
45,160 MHz | -44.160 MHz 1.000 MHz 5.94009 GHz -38.43 dbm -37.95 db -22.95dB 48,400 MHz | -47.400 MHz 1.000 MHz 6.17685 GHz -35.97 dbm -34.95 dB -19.95dB
44,160 MHz 45.160 MHz 1.000 MHz 602991 GHz -47.64 dBm -47.16 dB -32.16 db 47,400 MHz 43,400 MHz 1.000 MHz 6.27315 GHz -46.71 dBm -45.69 dB -30.60 dB
45,160 MHz £8.320 MHz 1.000 MHz 6.03034 GHz -44.77 dBm 44,29 db -24.25 dB 48,400 MHz 94,800 MHz 1.000 MHz 627777 GHz -47.28 dBm -46.26 db -25.51 db
88,320 MHz | 132.480 MHz 1.000 MHz 611730 GHz -55.33 dem -54.85 dB -14.89 dB 94,300 MHz | 142.200 MHz 1.000 MHz 5.36663 GHz -58.77 dem -57.76 dB -17.90 B
132.480 MH2 176.640 MH2 1.000 MHZ 6.12013 GHz -54.20 dém -53.71d8 -13.71 dB 142,200 MH2 189.600 MH2 1.000 MHZ 6.37042 GH2 -58.73 dém -57.72 d8 -17.72 dB
1 J 1 J
L L L L

Plot on Channel 6625 MHz Plot on Channel 6705 MHz

Spectrum | [ spectrum ko
Ref Level 10.00 d2m Offset 23.62 d& Mode Auto Sweep Ref Level 10.00 d2m Offset 23.71 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[[@1Rm AvgPwr [[@1Rm AvgPwr
Limit ¢heck PABS Limit ¢t k PABRS
0 deRe2o! —— 0 dE R T 1
o lf \l o I‘ %
-20 d — — -20 d — —
30 d = e -30 d "] o, T
40 di ] - 40-g — e T
-
50 d 50 d —= —
i S— 50 o e
70 di -70 di
-80 d -80 d
CF 6.625 GHz 1001 pts Span 395.52 MHz CF 6.705 GHz 1001 pts Span 406.08 MHz
Spectrum Emission Mask sStandard: None Spectrum Emission Mask standard: None
Peak Power -1.32 dBm REW 1.000 MHz Peak Power -0.55 dBm REW 1.000 MHz
Range Low | Rangeup | RBW | _Frequency | PowerAbs | PowerRel | Alimit__ | Range Low Range Up | RBW | _Frequency | PowerAbs | PowerRel |  Alimit__ |
-197.760 MHz |__-148.320 MAz 1.000 MHz ©.47569 GHz -57.43 dBm -S6.11dB -16.11 06 -203.040 MHz |__-152.280 MHzZ 1.000 MHz 554724 GHz -57.73 dBm -57.18 dB -17.18 0B
-148.320 MHz -93.880 MHz 1.000 MHz 6.47688 GHz -57.62 dBm -56.20 d& -16.35 db -152.280 MHz -101.520 MHz 1.000 MHz 6.55333 GHz -57.62 dém -57.07 d& -17.21 dB
98,880 MHz | -50.440 MHz 1.000 MHz 657277 GHz -39.53 dBm -38.21dB -17.92 dB -101520 MHz | -51.760 MHz 1.000 MHz 5.64814 GHz -37.68 dBm -37.14 dB -16.32 dB
50,440 MHz | -49.440 MHz 1.000 MHz £.57481 GHz -39.74 dBm -38.42 db -23.42dB 51760 MHz | -50.760 MHz 1.000 MHz 665349 GHz -36.19 dBm -37.64 db -22.64 dB
42,440 MHz 50.440 MHz 1.000 MHz 6.67519 GHz -48.02 dém -46.77 dB -31.77 db 50.760 MHz 51.760 MHz 1.000 MHz 6.75651 GHz -46.67 dBm -46,12 dB -31.12 db
50,440 MHz 98,860 MHz 1.000 MHz 669787 GHz -50.33 dBm -49.01 db -25.30 db 51760 MHz | 101520 MHz 1.000 MHz 677491 GHz -46.48 dBm -47.92 db -25.01 dB
98,880 MHz | 148.320 MHz 1.000 MHz 677312 GHz -58.94 dBm -57.62 dB -17.67 dB. 101,520 MKz | 152.280 MHz 1.000 MHz 5.85708 GHz -58.99 dem -56.43 dB -18.46 dB
148.320 MH2 197.760 MH2 1.000 MHZ 6.77510 GH2 -59.00 dém -57 .63 dB -17.68 dB 152.280 MH2 203.040 MH2 1.000 MHZ 6.86439 GH2 -58.95 dém -58.40 dB -18.40 dB
T T
( e J ( i ]
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EUT Mode 802.11ax HE80 484RU66

Plot on Channel 6385 MHz

Plot on Channel 6785 MHz

Spectrum | [ spectrum k-
Ref Level 10.00 d2m Offset 23.11 d& Mode Auto Sweep Ref Level 10.00 d2m Offset 23.81 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[[®1rm avgPwr [[@1Rm AvgPwr
Limit fheck PARS | Limit fheck PARS
0 deRe2oH M - 0 deRe2oH _—
o | | o \ L
| | | \
20 di — — 20d — ‘ e
-30 df — — o k\ — —~. -30 df — ] I e —
d E ~ d — o L .
48 -40 o e
-~ e .,
-50 df — — -50 df — —
[ p— . I —d
[0 - SO e =
-70 di -70 di
-80 d -80 d
GF 6.385 GHz 1001 pts Span 388.8 MHz GF 6.785 GHz 1001 pts Span 367.68 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -0.40 dBm RBW 1.000 MHz Peak Power -0.94 dBm RBW 1.000 MHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Range Low Range Up | RBW | _Frequency | PowerAbs | PowerRel |  Alimit
-194.400 MHz | -145,800 MHzZ 1.000 MHz 6,23240 GHz -57.42 dBm -57.01dB -183.840 MHz | -137.860 MHz 1.000 MHz 664620 GHz -58,15 dbm -57.21dB -17.2108
-145.800 MHz -97.200 MHz 1.000 MHz 6.23939 GHz -57.47 dém -57.06 dg -137.880 MHz -91.920 MHz 1.000 MHz 6.64767 GHz -58.13 dém -57.19 d8 -17.32 db
97,200 MHz | -49.600 MHz 1.000 MHz 6.20268 GHz 53,53 dbm 53,13 dB 91920 MHz | -46.960 MHz 1.000 MHz 6.68326 GHz -55,23 dbm -54,30 db -26.33 0B
49,600 MHz | -48.600 MHz 1.000 MHz 6.33565 GHz -47.92 dBm -47.51dB 46,960 MHz | -45.960 MHz 1.000 MHz 6.73829 GHz -50,38 dém -49,44 di 34.44 B
43,600 MHz 42,600 MHz 1.000 MHz 6.43435 GHz -37.45 dém -37.05 dg 45,960 MHz 46,960 MHz 1.000 MHz 6.83171 GHz -40.40 dBm -39.46 dB 4.47 dB
45,600 MHz 57.200 MHz 1.000 MHz 6.43480 GHz -37.35 dBm -36.95 db 46,360 MHz 91.920 MHz 1.000 MHz £.04173 GHz -41.72 dBm -40.78 db .05 db
97.200 MHz | 145.800 MHz 1.000 MHz 653061 GHz -58.57 dbm -58.16 di 91,920 MHz | 137.860 MHz 1.000 MHz 56.92270 GHz -58.06 dbm -57.12 di -17.17 dB.
145,800 MH2 194.400 MH2 1.000 MHZ 6.53255 GHz -58.61 dém -58.21 d8 137,880 MH2 183.840 MH2 1.000 MHZ 6.92527 GH2 -57.97 dém -57.03 d8 -17.03 dB
)| ) [ )| J ) e
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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.5.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.
In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=M HV/m, where P is the eirp (Watts)
3.5.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
+  RBW =120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW =3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
+ VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
T K

""" = = :
1
1.5m :
|
= S,
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)
Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4Test Setup

i Non-conductive table |
| I
| Rear of EUT to be flushed |
I with rear of table top T
I 1
I I
|
Hff— 1
! 0 EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable | i
I |
I 1
| I
| | L
I 1
I I
I 1
I |
| |
I 1
I I
| P = i P
I -~ . 3c) 1 ~
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Ago'i?(‘fr ACPOWER | AFC-11003G | F317040033 N/A N/A Sep. 28, 2023 N/A %’gggcﬂ%
Software ggmea’é EMC32 V10.30 N/A N/A N/A Sep. 28, 2023 N/A %’ggﬁ%‘
Pulse Limiter | SCHVWARZBE | VISDSOOT-F | 8801F | oktiz 200MHz | Nov. 01,2022 | Sep. 28, 2023 | Oct. 31, 2023 %’gggcﬂ%
RFCable | QUPNRm | RG214U | 1358175 | 9kHz~30MHz | Mar. 15, 2023 | Sep. 28, 2023 | Mar. 14, 2024 %Sggcﬂ%
\/T",Xl‘;t'gv'gfk TESEQ NNB 51 45051 N/A Mar. 05, 2023 | Sep. 28, 2023 | Mar. 04, 2024 %’gggcﬂ%
\I/:OI\'II;t\I;\;(r)Ili( TESEQ NNB 52 36122 N/A Mar. 13, 2023 | Sep. 28, 2023 | Mar. 12, 2024 %’Sggcﬂ%
oM Jost | Rohde & ESCI7 100724 | 9kHz~7GHz | Feb. 24,2023 | Sep. 28, 2023 | Feb. 23, 2024 (ngggcﬂ?(r;
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 17, 2022 f\ju(l'\,_1gé,2%g§ Nov. 16, 2023 (C:T"'_"’gg_ﬂi‘;
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 "é)"ef’c'.ogi’zzooz;g Nov. 06, 2024 (CTOFT(‘)’;_%?‘;
Power Sensor | DARE RPR3008W R;R(Br\\l’gﬁi%;o 10MHz~8GHz | Feb. 07, 2023 é‘gggf%gg Feb. 06, 2024 (CTOkTg;-ﬂ?((;
Aﬁg;:ér Ronde & FSV40 101565 | 10Hz ~ 40GHz | Dec. 26, 2022 | 0 10 2955~ | Dec. 25, 2023 ?Toﬁgg_ﬁi‘;
Loop Antenna | Kof9° & | HFH2 22 100315 | 9kHz-30MHz | Feb. 28,2023 | i 0 %057 | Feb. 27, 2024 (Oﬁéﬂié‘;‘f’,_’i’y)
ST e | TSRt | SR oot | oo |onon 22 0 | o 5 | R
B"‘Jv?tﬁgtjg”a T\/'Vzgi%\f‘ 0%250321&)%18& 41912805 | 30MHz~1GHz | Feb. 05, 2023 %gélogi’zzoggg Feb. 04, 2024 (0§gﬂi§g?£Y)
Amplifier SONOMA 310N 421581 N/A Jul. 15, 2023 ‘5‘26.28’1’2%2; Jul. 14, 2024 (O?ngﬂizagf’;w
D%?é%ﬁ%?:d RFSPIN DRH18-E  [LE2CO4AT8EN| 1GHz-18GHz | Jul. 12,2023 | 0 2 20857 yul. 11, 2024 (0§gﬂi§g?£Y)
SHF-EHF Hom| SCHWARZBE | BBHA 9170 1223 | 18GHz40GHz | Jul. 10,2028 | 1220 20557 | uul. 09, 2024 (O?ngﬂizagf’;w
Amplifier EMEC | EMO1G18GA | 060877 N/A Sep. 20,2022 | 40 23, 200%" | sep. 28, 2023 | ZERSIN
Amplifier EMEC | EMO1G18GA | 060877 N/A Sep. 28, 2023 8556.25{,2200223; Sep. 27, 2024 (Og{gﬂiggf’gy)
Preamplifier EMEC EM18G40G 060801 18-40GHz | Jun. 27, 2023 ‘5‘26.28’1’2%2; Jun. 26, 2024 (O?ngﬂizagf’;w
Aii;;ir Keysight NOO10B | MY60241058 | 10Hz~44GHz | Jul. 06, 2023 ‘5‘26.28’1’2%2; Jul. 05, 2024 (Og{gﬂiggf’gy)
Hygrometer | TECPEL | DTM-303A | TP211559 N/A Nov. 17,2022 | o 8:2085° | Nov. 16, 2023 (Og{gﬂi;gf’gy)
Hygrometer | TECPEL | DTM-303A | TP211568 N/A Oct. 30, 2023 | "% 2% Oct. 29, 2024 (Og{gﬂiggf’;y)
covorer | e | owow | wn G wn R ua | sete
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m NA | Do oees | NA (Og{gaiggf’gy)
TumTable | ChainTek | T-200-S-1 N/A 0~360 Degree NA | il iooss| A 30 Y)
Software Audix 6.09812?;_ 2019 | RK-002347 N/A NA | Do ooms|  NA (Og{gﬂiggf’;y)
RF Cable | HOBER* | SUCOPLEX | 50395112 | okhz-30MHz | Mar. 07, 2023 ‘E)‘gfgf%g; Mar. 06, 2024 (Og{gﬂiggf’;y)
e | SRR | SO (SO y | ou s o 5 | o | g
e | SR | SO RO un | on s [0 o | gy
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.46 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.92 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.42 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.40 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.38 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR380306G

Test Engineer:

Mina Liu/Willy Chang/Ju Chang

Temperature:

21~25

°C

Test Date:

2023/7/18~2023/12/1

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR380306G

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N1 CH: | (mHz) (MHz) (MHz) Limit Fail

(MHz)

Ant 4 Ant 3 Ant 4 Ant 3

11a |6Mbps| 2 [ 001 5955 23.63 21.73 38.94 37.68 320.00 Pass
11a |6Mbps| 2 [ 049 6195 2712 24.58 41.82 39.06 320.00 Pass
11a |6Mbps| 2 | 093 | 6415 26.37 25.87 40.02 39.90 320.00 Pass
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Report Number : FR380306G

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power ... | Pass
B
Mod. Rate NTXY CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant4 [ Ant3 | SUM | Ant4 | Ant3 SUM
11a |6Mbps| 2 | 001 | 5955 | 18.50 | 18.00 | 21.27 -2.90 18.37 30.00 Pass
11a |6Mbps| 2 | 049 | 6195 | 19.00 | 18.40 | 21.72 -2.90 18.82 30.00 Pass
11a |6Mbps| 2 | 093 | 6415 | 19.00 | 18.10 | 21.58 -2.90 18.68 30.00 Pass
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Report Number

TEST RESULTS DATA
EIRP Power Spectral Density

: FR380306G

U-NII-5 MIMO
Conducted EIRP
Dat E Power DG Power EIEP P(_)twer P
Mod. | £22 INTY CH. | PP Density (dBi) Density Al
s =22 (dBm/MHz) (@BmMHz) | dBn;';’“;IHZ) el
Ant4 [ Ant3 | SUM | Ant4 | Ant3 SUM
11a |6Mbps| 2 | 001 | 5955 10.39 -0.33 10.06 17.00 Pass
11a |6Mbps| 2 | 049 | 6195 11.08 -0.33 10.75 17.00 Pass
11a |6Mbps| 2 | 093 | 6415 11.00 -0.33 10.67 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR380306G

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | Rate N™ CH- | (MHz) (MHz) (MHz) Limit IFail

(MHz)

Ant 4 Ant 3 Ant 4 Ant 3

11a |6Mbps| 2 | 117 | 6535 28.07 27.92 43.74 43.74 320.00 Pass
11a |6Mbps| 2 | 149 | 6695 28.12 28.57 44 .64 49.38 320.00 Pass
11a |6Mbps| 2 | 181 | 6855 33.57 35.76 49.38 45.48 320.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power ... | Pass
B
Mod. Rate NTH CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant4 [ Ant3 | SUM | Ant4 | Ant3 SUM
11a [6Mbps| 2 | 117 | 6535 [ 19.00 [ 18.20 | 21.63 -4.10 17.53 30.00 Pass
11a [6Mbps| 2 | 149 | 6695 [ 19.00 | 18.30 | 21.67 -4.10 17.57 30.00 Pass
11a |6Mbps| 2 | 181 6855 [ 19.00 | 18.30 | 21.67 -4.10 17.57 30.00 Pass
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Report Number : FR380306G
TEST RESULTS DATA
EIRP Power Spectral Density
U-NII-7 MIMO
Conducted EIRP
Dat F Fzzg)r Power DG Power EIRDP Pc.)twer P
Mod. R:t: NTY CH. (N:E‘;) (@B) Density (dBi) Density Ijrr‘:l'ty /lf‘:ils
(dBm/MHz) (dBm/MHz) (dBmMH?2)
Ant4 [ Ant3 [ Ant4 [ Ant3 | SUM [ Ant4 | Ant3 SUM
11a |[6Mbps| 2| 117 | 6535 | 029 | 0.29 11.15 -1.43 9.72 17.00 Pass
11a |6Mbps| 2 [ 149 | 6695 | 0.29 | 0.29 11.11 -1.43 9.68 17.00 Pass
11a |6Mbps| 2| 181 [ 6855 | 0.29 | 0.29 10.51 -1.43 9.08 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR380306G

U-NII-5 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | poie NP CH. | i) onts (MH2) (MH2) Limit IFail

(MHz)

Ant 4 Ant 3 Ant 4 Ant 3

HE20 [MCSO| 2 | 001 | 5955 | Full 20.43 19.93 36.66 35.22 320.00 Pass
HE20 [MCSO| 2 | 049 | 6195 | Full 38.16 34.77 47.58 45.30 320.00 Pass
HE20 [MCSO| 2 | 093 | 6415 | Full 41.26 41.06 49.92 49.80 320.00 Pass
HE40 [ MCSO| 2 | 003 | 5965 | Full 38.16 37.96 67.56 57.60 320.00 Pass
HE40 [ MCSO| 2 | 051 | 6205 | Full 39.76 38.46 77.64 61.08 320.00 Pass
HE40 [MCSO| 2 | 091 | 6405 | Full 39.36 38.96 72.84 74.64 320.00 Pass
HE80 [ MCSO| 2 | 007 | 5985 | Full 76.96 76.84 84.96 88.32 320.00 Pass
HE80 [ MCSO| 2 | 055 | 6225 | Full 77.08 76.84 88.56 94.80 320.00 Pass
HE80 [ MCSO| 2 | 087 | 6385 | Full 76.96 76.96 85.44 97.20 320.00 Pass
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Report Number : FR380306G

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power .. | Pass

Mod. | ot N1 CH- | iiz) | confio (dBm) (dBi) (dBm) | PowerLimit | ' Z
(dBm)
Ant4 [ Ant3 | SUM | Ant4 [ Ant3 SUM

HE20 | MCSO| 2 [ 001 | 5955 | Full |18.30 |17.80 |21.07 -2.90 18.17 30.00 Pass
HE20 [MCSO[ 2 [ 001 | 5955 | 26/0 | 9.40 | 8.90 [12.17 -2.90 9.27 30.00 Pass
HE20 | MCSO| 2 [ 001 | 5955 | 52/37 | 12.10 | 11.80 | 14.96 -2.90 12.06 30.00 Pass
HE20 [ MCSO| 2 [ 001 | 5955 | 106/53] 15.40 | 15.10 | 18.26 -2.90 15.36 30.00 Pass
HE20 | MCSO[ 2 [ 049 | 6195 | Full |19.00 | 18.60 | 21.81 -2.90 18.91 30.00 Pass
HE20 [MCSO[ 2 [ 049 | 6195 | 26/4 |10.40 | 10.90 | 13.67 -2.90 10.77 30.00 Pass
HE20 [ MCSO| 2 [ 049 | 6195 | 52/38 | 13.50 | 13.00 | 16.27 -2.90 13.37 30.00 Pass
HE20 [ MCSO| 2 [ 049 | 6195 | 106/53] 16.60 | 16.30 | 19.46 -2.90 16.56 30.00 Pass
HE20 [ MCSO| 2 [ 093 | 6415 | Full |19.00 | 18.40 |21.72 -2.90 18.82 30.00 Pass
HE20 [MCSO[ 2 [ 093 | 6415 | 26/8 | 9.60 | 9.60 |12.61 -2.90 9.71 30.00 Pass
HE20 | MCSO| 2 [ 093 | 6415 | 52/40 | 13.10 | 12.90 | 16.01 -2.90 13.11 30.00 Pass
HE20 [MCSO| 2 [ 093 | 6415 | 106/54] 16.10 | 16.20 | 19.16 -2.90 16.26 30.00 Pass
HE40 | MCSO| 2 [ 003 | 5965 | Full |17.00 | 16.50 | 19.77 -2.90 16.87 30.00 Pass
HE40 [ MCSO| 2 [ 003 | 5965 | 242/61]16.00 | 15.30 | 18.67 -2.90 15.77 30.00 Pass
HE40 | MCSO| 2 [ 051 | 6205 | Full |18.00 | 17.40 |20.72 -2.90 17.82 30.00 Pass
HE40 [MCSO| 2 [ 051 | 6205 | 242/61]16.50 | 16.00 | 19.27 -2.90 16.37 30.00 Pass
HE40 [ MCSO| 2 [ 091 | 6405 | Full |17.90 | 17.20 |20.57 -2.90 17.67 30.00 Pass
HE40 | MCSO|[ 2 [ 091 | 6405 | 242/62] 15.60 | 15.80 | 18.71 -2.90 15.81 30.00 Pass
HE80 | MCSO| 2 [ 007 | 5985 | Full |16.50 | 16.40 | 19.46 -2.90 16.56 30.00 Pass
HE80 | MCSO|[ 2 [ 007 | 5985 | 484/65] 14.60 | 13.80 | 17.23 -2.90 14.33 30.00 Pass
HE80 | MCSO| 2 [ 055 | 6225 | Full |16.30 |16.20 | 19.26 -2.90 16.36 30.00 Pass
HE80 | MCSO| 2 [ 055 | 6225 | 484/65] 15.10 | 14.20 | 17.68 -2.90 14.78 30.00 Pass
HE80 | MCSO| 2 [ 087 | 6385 | Full |16.20 |16.10 | 19.16 -2.90 16.26 30.00 Pass
HE80 | MCSO| 2 [ 087 | 6385 | 484/66] 14.30 | 14.50 | 17.41 -2.90 14.51 30.00 Pass
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TEST RESULTS DATA

Report Number : FR380306G

EIRP Power Spectral Density

U-NII-5 MIMO
Conducted EIRP

Data Freq. | RU FZEgr Powgr DG: Powgr EIEZnF;ﬁ\}I/ver Pass

Mod- | Rate N ™ | (MHz) |config. | (dB) Sk (80 e i A
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant4 [ Ant3 [ Ant4 [ Ant3 | SUM [ Ant4 | Ant3 SUM

HE20 [MCso] 2| 001 [ 5955 | Fun | 040 | 0.40 9.53 -0.33 9.20 17.00 Pass
HE20 [MCS0| 2| 001 [ 5955 | 26/0 | 0.16 | 0.16 9.51 -0.33 9.18 17.00 Pass
HE20 [MCso] 2| 001 [ 5955 | 52/37 | 0.29 | 0.29 9.36 -0.33 9.03 17.00 Pass
HE20 [ MCS0| 2| 001 [ 5955 | 106/53] 0.59 | 0.59 9.39 -0.33 9.06 17.00 Pass
HE20 [MCS0] 2| 049 [ 6195] Fur | 040 | 0.40 10.80 -0.33 10.47 17.00 Pass
HE20 [MCS0| 2| 049 [ 6195] 2614 | 0.16 | 0.16 10.06 -0.33 9.73 17.00 Pass
HE20 [MCso0] 2| 049 [ 6195 ] 52/38 | 0.29 | 0.29 10.53 -0.33 10.20 17.00 Pass
HE20 [MCS0| 2| 049 | 6195 | 106/53] 0.59 | 0.59 10.59 -0.33 10.26 17.00 Pass
HE20 [MCso] 2| 093 [ 6415 Fur | 040 | 0.40 10.52 -0.33 10.19 17.00 Pass
HE20 [MCS0| 2| 093 | 6415 ] 26/8 | 0.16 | 0.16 10.06 -0.33 9.73 17.00 Pass
HE20 [MCso] 2| 093 [ 6415 ] 52140 | 029 | 0.29 10.39 -0.33 10.06 17.00 Pass
HE20 [MCS0| 2| 093 | 6415 | 106/54] 0.59 | 0.59 10.47 -0.33 10.14 17.00 Pass
HE40 [MCso] 2| 003 [ 5965 | Ful | 041 | 0.40 5.68 -0.33 5.35 17.00 Pass
HE40 [MCS0| 2| 003 | 5965 | 242/61] 0.42 | 0.38 5.54 -0.33 5.21 17.00 Pass
HE40 [MCso] 2| 051 [ 6205 Fur | 041 | 0.40 6.45 -0.33 6.12 17.00 Pass
HE40 [MCS0| 2| 051 | 6205 [ 242/61] 0.42 | 0.38 6.23 -0.33 5.90 17.00 Pass
HE40 [MCso] 2| 091 [ 6405 Fur | 041 | 0.40 6.32 -0.33 5.99 17.00 Pass
HE40 [MCS0| 2| 091 [ 6405 | 242/62] 0.42 | 0.38 5.83 -0.33 5.50 17.00 Pass
HE80 [MCso] 2| 007 [ 5985 | Ful | 054 | 055 242 -0.33 2.09 17.00 Pass
HE80 [ MCS0| 2| 007 | 5985 | 484/65] 0.32 | 0.32 2.23 -0.33 1.90 17.00 Pass
HE80 [MCso] 2| 055 [ 6225 Ful | 054 | 055 242 -0.33 2.09 17.00 Pass
HE80 [MCS0| 2| 055 | 6225 [484/65] 0.32 | 0.32 2.27 -0.33 1.94 17.00 Pass
HE80 [MCso] 2| 087 [ 6385] Ful | 054 | 055 2.51 -0.33 2.19 17.00 Pass
HE80 [ MCS0| 2| 087 | 6385 [ 484/66] 0.32 | 0.32 2.38 -0.33 2.05 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR380306G

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | poie NP CH. | i) onts (MH2) (MH2) Limit IFail

(MHz)

Ant 4 Ant 3 Ant 4 Ant 3

HE20 [MCSO| 2 | 117 | 6535 | Full 38.06 38.86 48.30 52.14 320.00 Pass
HE20 [MCSO| 2 | 149 | 6695 | Full 40.46 38.86 49.98 51.24 320.00 Pass
HE20 [MCSO| 2 | 181 | 6855 | Full 37.06 38.46 53.52 51.96 320.00 Pass
HE40 [MCSO| 2 | 123 | 6565 | Full 43.46 52.15 77.16 77.16 320.00 Pass
HE40 [MCSO| 2 | 147 | 6685 | Full 41.96 49.95 71.28 84.00 320.00 Pass
HE40 [MCSO| 2 | 179 | 6845 | Full 46.95 48.95 80.76 78.36 320.00 Pass
HE80 [MCSO| 2 | 135 | 6625 | Full 76.72 77.08 81.36 98.88 320.00 Pass
HE80 [ MCSO| 2 | 151 | 6705 | Full 77.08 76.96 99.12 101.52 320.00 Pass
HE80 [ MCSO| 2 | 167 | 6785 | Full 76.96 76.96 101.76 91.92 320.00 Pass
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Report Number : FR380306G

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power .. | Pass

Mod. | ot N1 CH- | iiz) | confio (dBm) (dBi) (dBm) | PowerLimit | ' Z
(dBm)
Ant4 [ Ant3 | SUM | Ant4 [ Ant3 SUM

HE20 [ MCSO| 2 [ 117 | 6535 | Full |19.00 | 18.10 |21.58 -4.10 17.48 30.00 Pass
HE20 [MCSO| 2 [ 117 | 6535 | 26/0 [10.70 | 9.60 [13.20 -4.10 9.10 30.00 Pass
HE20 | MCSO| 2 [ 117 | 6535 | 52/37 | 12.70 | 13.10 | 15.91 -4.10 11.81 30.00 Pass
HE20 [ MCSO| 2 [ 117 | 6535 | 106/53] 16.30 | 16.50 | 19.41 -4.10 15.31 30.00 Pass
HE20 [ MCSO| 2 [ 149 | 6695 | Full |19.00 |18.20 |21.63 -4.10 17.53 30.00 Pass
HE20 [MCSO| 2 [ 149 | 6695 | 26/4 |11.80 [ 10.30 | 14.12 -4.10 10.02 30.00 Pass
HE20 [ MCSO| 2 [ 149 | 6695 | 52/38 | 13.30 | 13.40 | 16.36 -4.10 12.26 30.00 Pass
HE20 | MCSO[ 2 [ 149 | 6695 | 106/53] 16.30 | 16.50 | 19.41 -4.10 15.31 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | Full |18.80 | 18.20 |21.52 -4.10 17.42 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | 26/8 [10.40 | 9.00 [12.77 -4.10 8.67 30.00 Pass
HE20 | MCSO| 2 [ 181 | 6855 | 52/40 | 12.50 | 12.30 | 15.41 -4.10 11.31 30.00 Pass
HE20 [MCSO| 2 [ 181 | 6855 | 106/54] 15.60 | 15.40 | 18.51 -4.10 14.41 30.00 Pass
HE40 | MCSO| 2 [ 123 | 6565 | Full |18.00 |17.50 |20.77 -4.10 16.67 30.00 Pass
HE40 [ MCSO| 2 | 123 | 6565 | 242/61]16.30 | 16.80 | 19.57 -4.10 15.47 30.00 Pass
HE40 | MCSO| 2 [ 147 | 6685 | Full |17.90 |17.50 | 20.71 -4.10 16.61 30.00 Pass
HE40 | MCSO| 2 [ 147 | 6685 | 242/61] 16.20 | 16.60 | 19.41 -4.10 15.31 30.00 Pass
HE40 | MCSO| 2 [ 179 | 6845 | Full |17.80 | 17.40 | 20.61 -4.10 16.51 30.00 Pass
HE40 [MCSO|[ 2 [ 179 | 6845 | 242/62] 16.70 | 15.90 | 19.33 -4.10 15.23 30.00 Pass
HE80 | MCSO| 2 [ 135 | 6625 | Full |15.20 | 15.50 | 18.36 -4.10 14.26 30.00 Pass
HE80 [ MCSO|[ 2 [ 135 | 6625 | 484/65] 14.40 | 13.70 | 17.07 -4.10 12.97 30.00 Pass
HE80 | MCSO| 2 [ 151 | 6705 | Full |16.20 | 16.20 | 19.21 -4.10 15.11 30.00 Pass
HE80 | MCSO|[ 2 [ 151 | 6705 | 484/65] 14.80 | 14.30 | 17.57 -4.10 13.47 30.00 Pass
HE80 | MCSO[ 2 [ 167 | 6785 | Full |16.00 |16.10 | 19.06 -4.10 14.96 30.00 Pass
HE80 | MCSO| 2 [ 167 | 6785 |484/66] 14.10 | 13.70 | 16.91 -4.10 12.81 30.00 Pass
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TEST RESULTS DATA

EIRP Power Spectral Density

Report Number : FR380306G

U-NII-7 MIMO
Conducted EIRP
Data Freq. | RU FZEgr Powgr DG: Powgr EIEZnF;ﬁ\}I/ver Pass
Mod- | Rate N ™ | (MHz) |config. | (dB) Sk (80 e i - dE
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant4 [ Ant3 [ Ant4 [ Ant3 [ SUM [ Ant4 [ Ant3 SUM

HE20 [MCso] 2| 117 [ 6535 Ful | 040 | 0.40 10.72 -1.43 9.29 17.00 Pass
HE20 [MCS0| 2| 117 [ 6535 ] 26/0 | 0.16 | 0.16 10.63 -1.43 9.20 17.00 Pass
HE20 [MCso] 2| 117 [ 6535 ] 52/37 | 029 | 0.29 10.27 -1.43 8.84 17.00 Pass
HE20 [MCS0| 2| 117 | 6535 | 106/53] 0.59 | 0.59 10.57 -1.43 9.14 17.00 Pass
HE20 [MCso] 2| 149 [ 6695 | Ful | 040 | 0.40 10.62 -1.43 9.19 17.00 Pass
HE20 [MCS0| 2| 149 [ 6695 | 26/4 | 0.16 | 0.16 10.41 -1.43 8.98 17.00 Pass
HE20 [MCSo0] 2| 149 [ 6695 | 52/38 | 0.29 | 0.29 10.52 -1.43 9.09 17.00 Pass
HE20 [MCS0| 2| 149 | 6695 | 106/53] 0.59 | 0.59 10.46 -1.43 9.02 17.00 Pass
HE20 [MCso] 2| 181 [ 6855 | Ful | 040 | 0.40 10.13 -1.43 8.70 17.00 Pass
HE20 [MCS0| 2| 181 [ 6855 | 26/8 | 0.16 | 0.16 9.98 -1.43 8.55 17.00 Pass
HE20 [MCso] 2| 181 [ 6855 | 52140 | 0.29 | 0.29 9.75 -1.43 8.31 17.00 Pass
HE20 [MCS0| 2| 181 | 6855 | 106/54] 0.59 | 0.59 9.79 -1.43 8.36 17.00 Pass
HE40 [MCso] 2| 123 [ 6565 | Ful | 041 | 0.40 6.84 -1.43 5.41 17.00 Pass
HE40 [MCS0| 2| 123 | 6565 | 242/61] 0.42 | 0.38 6.63 -1.43 5.20 17.00 Pass
HE40 [MCso] 2| 147 [ 6685 Ful | 041 | 0.40 6.71 -1.43 5.28 17.00 Pass
HE40 [MCS0| 2| 147 | 6685 | 242/61] 0.42 | 0.38 6.63 -1.43 5.19 17.00 Pass
HE40 [MCso] 2| 179 [ 6845 Fur | 041 | 0.40 6.20 -1.43 4.76 17.00 Pass
HE40 [MCS0| 2| 179 | 6845 | 242/62] 0.42 | 0.38 6.03 -1.43 4.60 17.00 Pass
HE80 [MCso] 2| 135 [ 6625 Ful | 054 | 055 1.86 -1.43 0.43 17.00 Pass
HE80 [MCS0| 2| 135 | 6625 | 484/65] 0.32 | 0.32 1.85 -1.43 0.42 17.00 Pass
HE80 [MCso] 2| 151 [ 6705 Ful | 054 | 055 2.69 -1.43 1.25 17.00 Pass
HE80 [ MCS0| 2| 151 | 6705 [ 484/65] 0.32 | 0.32 2.42 -1.43 0.99 17.00 Pass
HE80 [MCso] 2| 167 [ 6785 ] Ful | 054 | 055 245 -1.43 1.01 17.00 Pass
HE80 [ MCS0| 2| 167 | 6785 [484/66] 0.32 | 0.32 2.27 -1.43 0.84 17.00 Pass
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7C
Relative Humidity : (62.3~67.1%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number 1 B1 of B1
FAX: 886-3-327-0855



EUT Information

Report NO : 380306
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
0T
80+
70+
g 60_\ CISPR2Z2-QP LimitatMain Ports
>
m i RN
= .h‘-\"-‘_ S
£ 501 Pt -
T
g 1
3
40+
* .
30+ %y ¢
201
10+
0 } } } +— } } } +—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.158000 26.56 55.57 29.01 | L1 OFF 19.9
0.158000 34.41 65.57 31.16 | L1 OFF 19.9
0.434000 27.59 47.18 19.59 | L1 OFF 20.0
0.434000 30.92 57.18 26.26 | L1 OFF 20.0
0.466000 22.48 46.59 2411 | L1 OFF 20.0
0.466000 30.74 56.59 2585 | L1 OFF 20.0
0.510000 24.87 46.00 21.13 | L1 OFF 20.0
0.510000 29.91 56.00 26.09 | L1 OFF 20.0
0.994000 18.82 46.00 27.18 | L1 OFF 20.0
0.994000 31.21 56.00 24.79 | L1 OFF 20.0
1.446000 18.74 46.00 27.26 | L1 OFF 20.0
1.446000 33.19 56.00 2281 | L1 OFF 20.0




EUT Information

Report NO : 380306
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
0T
80+
70t
N 60_\ CISPR22-QP LimitatMain Ports
>
m -
© .h‘-\"-‘_ S
£ 501 Pt -
[}
e 1
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IKg
301 @ * ¢
i ¢ .
201
101
0 } } —+— —t } ——— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.162000 24.06 55.36 31.30 | N OFF 19.9
0.162000 33.58 65.36 31.78 | N OFF 19.9
0.218000 17.49 52.90 35.41 | N OFF 19.9
0.218000 29.37 62.90 33.53 | N OFF 19.9
0.466000 23.46 46.59 23.13 | N OFF 20.0
0.466000 30.62 56.59 2597 | N OFF 20.0
1.438000 15.52 46.00 30.48 | N OFF 20.0
1.438000 29.80 56.00 26.20 | N OFF 20.0
8.094000 18.95 50.00 31.05 | N OFF 20.0
8.094000 25.10 60.00 34.90 | N OFF 20.0
22.710000 17.86 50.00 32.14 | N OFF 20.2
22.710000 23.73 60.00 36.27 | N OFF 20.2




swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Bank Lin and LU WEN-KAI

Relative Humidity : 55~65%

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBuV/im)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5923.98 73.79 -14.41 88.2 60.01 34 14.57 | 34.79 | 100 116 P H
5924.96 63.16 -5.04 68.2 49.38 34 14.57 | 34.79 | 100 116 A H
* 5955 111.08 - - 97.28 34.02 14.61 | 34.83 | 100 116 P H
* 5955 104.57 - - 90.77 34.02 14.61 | 34.83 | 100 116 A H
H
802.11a
H
CH 01
5924 .26 75.38 -12.82 88.2 61.6 34 14.57 | 34.79 | 300 73 P \Y,
5955MHz
5924 .26 63.65 -4.55 68.2 49.87 34 14.57 | 34.79 | 300 73 A |V
* 5955 111.32 - - 97.52 34.02 14.61 | 34.83 | 300 73 P \Y,
* 5955 104.54 - - 90.74 34.02 14.61 | 34.83 | 300 73 A |V
\Y,
\Y,
TEL: 886-3-327-0868 Page Number : C1 of C47

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR380306G

* 6195 112.27 97.36 34.98 14.91 34.98 100 115 H
* 6195 105.67 90.76 34.98 14.91 34.98 100 115 H
H
H
H

802.11a
H

CH 49

* 6195 111.88 96.97 34.98 14.91 34.98 | 300 71 \Y,

6195MHz
* 6195 103.99 89.08 34.98 14.91 34.98 | 300 71 \Y,
\Y,
\Y,
\Y,
\Y,
* 6415 113.88 97.63 36.27 15.08 35.1 105 115 H
* 6415 107.13 90.88 36.27 15.08 35.1 105 115 H
H
H
H

802.11a
H

CH93

* 6415 110.77 94.52 36.27 15.08 35.1 300 70 \Y,

6415MHz
* 6415 104.99 88.74 36.27 15.08 35.1 300 70 \Y,
\Y,
\Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11910 51.54 | -22.46 74 32.45 39.22 19.9 40.51 - - P | H
17865 5598 |-18.02 74 34.49 41.33 25.67 | 45.87 - - P | H
17865 46.38 -7.62 54 24.89 41.33 25.67 | 45.87 - - A | H
H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 51.15 | -22.85 74 32.06 39.22 19.9 40.51 - - P |V
5955MHz
17865 55.39 |-18.61 74 33.9 41.33 25.67 | 45.87 - - \%
17865 46.6 -7.4 54 25.11 41.33 25.67 | 45.87 - - AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C3 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
12390 53.46 | -20.54 74 32.45 40.16 21 40.63 - - P | H
12390 44.38 -9.62 54 23.37 40.16 21 40.63 - - A | H
18585 40.08 |-33.92 74 49.26 38 26.66 64.3 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 53.84 | -20.16 74 32.83 40.16 21 40.63 - - P |V
6195MHz
12390 45.01 -8.99 54 24 40.16 21 40.63 - - AV
18585 41.41 -32.59 74 50.59 38 26.66 64.3 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C4 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12830 54.71 -33.49 88.2 31.56 41.16 22.31 40.8 - - P H
19245 40.37 -33.63 74 48.41 37.89 27.36 | 63.75 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 54.77 -33.43 88.2 31.62 41.16 22.31 40.8 - - P |V
6415MHz
19245 40.35 -33.65 74 48.39 37.89 27.36 | 63.75 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C5 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5924.82 71.86 -16.34 88.2 58.08 34 1457 | 34.79 | 100 115 P H
5923.84 61.79 -6.41 68.2 48.01 34 14.57 | 34.79 | 100 115 A H
* 5955 110.66 - - 96.86 34.02 1461 | 34.83 | 100 115 P H
* 5955 103.46 - - 89.66 34.02 1461 | 34.83 | 100 115 A H
802.11ax H
HE20 Full H
CH 01 5924.96 73.11 -15.09 88.2 59.33 34 1457 | 34.79 | 312 70 P |V
5955MHz 5924.54 63.71 -4.49 68.2 49.93 34 1457 | 3479 | 312 | 70 | A |V
* 5955 1M11.7 - - 97.9 34.02 14.61 | 34.83 | 312 70 P |V
* 5955 104.58 - - 90.78 34.02 14.61 | 34.83 | 312 70 A |V
\Y
\Y
TEL: 886-3-327-0868 Page Number : C6 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

6195 112.48 9757 | 3498 | 14.91 | 3498 | 111 | 114 H
6195 105.52 90.61 3498 | 14.91 | 3498 | 111 | 114 H

H

H

802.11ax H
HE20 Full H
CH 49 6195 111.07 96.16 | 34.98 | 14.91 | 3498 | 300 | 70 Y
6195MHz 6195 103.74 88.83 3498 | 1491 | 34.98 | 300 | 70 Y
Y,

v

Y,

Y

6415 114.29 98.04 | 3627 | 1508 | 351 | 100 | 114 H

6415 106.69 9044 | 3627 | 1508 | 351 | 100 | 114 H

H

H

802.11ax H
HE20 Full H
CH 93 6415 112.64 96.39 | 3627 | 15.08 | 351 | 300 | 70 Y
6415MHz 6415 105.12 88.87 36.27 | 15.08 | 35.1 300 | 70 Y
Y,

Y

Y,

Y

Remark

No other spurious found.

All results are PASS against Peak and Average limit line.

The emission position marked as

floor only.

means no suspected emission found with sufficient margin against limit line or noise

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C7 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11910 51.3 -22.7 74 32.21 39.22 19.9 40.51 - - P H
17865 55.58 |-18.42 74 34.09 41.33 25.67 | 45.87 - - P H
17865 46.54 -7.46 54 25.05 41.33 25.67 | 45.87 - - A | H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 11910 51.51 -22.49 74 3242 39.22 19.9 40.51 - - P |V
5955MHz 17865 55.53 | -18.47 74 34.04 | 4133 | 2567 | 45.87 - - \%
17865 46.57 -7.43 54 25.08 41.33 25.67 | 45.87 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C8 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12390 53.33 | -20.67 74 32.32 40.16 21 40.63 - - P H
12390 44.44 -9.56 54 23.43 40.16 21 40.63 - - A | H
18585 41.09 |[-32.91 74 50.27 38 26.66 64.3 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 53.37 | -20.63 74 32.36 40.16 21 40.63 - - P |V
6195MHz 12390 45.02 | -8.98 54 24.01 | 40.16 21 40.63 - - A |V
18585 40.98 | -33.02 74 50.16 38 26.66 64.3 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C9 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12830 54.93 -33.27 88.2 31.78 41.16 22.31 40.8 - - P H
19245 41.32 -32.68 74 49.36 37.89 27.36 | 63.75 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH93 12830 55.28 -32.92 88.2 32.13 41.16 22.31 40.8 - - P |V
6415MHz 19245 41.88 | -32.12 74 49.92 | 3789 | 27.36 | 63.75 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C10 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5920.34 57.98 -30.22 88.2 44.79 34 13.75 | 34.56 100 117 P H
5912.5 46.48 -21.72 68.2 33.28 34 13.75 | 34.55 | 100 117 A H
* 5955 112.6 - - 99.39 34.02 13.78 | 34.59 100 117 P H
* 5955 104.4 - - 91.19 34.02 13.78 | 34.59 100 117 A H
802.11ax
H
HE20
H
Partial 26/0
CH 01 5924.82 56.2 -32 88.2 43 34 13.76 | 34.56 | 318 70 P \Y,
5924.68 42.54 -25.66 68.2 29.34 34 13.76 | 34.56 | 318 70 A \Y,
5955MHz
* 5955 1111 - - 97.89 34.02 13.78 | 3459 | 318 70 P \Y,
* 5955 103.52 - - 90.31 34.02 13.78 | 3459 | 318 70 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C11 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5922.16 62.69 -25.51 88.2 49.49 34 13.76 | 34.56 | 100 118 P H
5917.26 51.56 -16.64 68.2 38.37 34 13.75 | 34.56 | 100 118 A H
* 5955 111.66 - - 98.45 34.02 13.78 | 3459 | 100 118 P H
802.11ax * 5955 103.22 - - 90.01 34.02 13.78 | 34.59 | 100 118 A H
HE20 H
Partial H
52/37 5918.52 57.82 -30.38 88.2 44.63 34 13.75 | 3456 | 317 71 P |V
CHO1 5920.06 51.21 |-16.99| 68.2 38.02 34 13.75 | 3456 | 317 | 71 A |V
5955MHz | - 5955 110.71 - . 975 | 3402 | 13.78 | 3459 | 317 | 71 | P |V
* 5955 102.89 - - 89.68 34.02 13.78 | 3459 | 317 71 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5922.58 70.68 -17.52 88.2 57.48 34 13.76 | 34.56 | 100 118 P H
5923.84 58.22 -9.98 68.2 45.02 34 13.76 | 34.56 | 100 118 A H
* 5955 111.64 - - 98.43 34.02 13.78 | 3459 | 100 118 P H
802.11ax * 5955 103.27 - - 90.06 34.02 13.78 | 34.59 | 100 118 A H
HE20 H
Partial H
106/53 5924.82 72.28 -15.92 88.2 59.08 34 13.76 | 34.56 | 318 67 P |V
CHO1 5924.82 57.9 -10.3 68.2 44.7 34 1376 | 3456 | 318 | 67 | A |V
5955MHz | - 5955 111.7 - . 98.49 | 3402 | 13.78 | 3459 | 318 | 67 | P |V
* 5955 102.71 - - 89.5 34.02 13.78 | 34.59 | 318 67 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C13 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5923.72 76.66 -11.54 88.2 62.88 34 1457 | 34.79 | 100 116 P H
5924.04 64.41 -3.79 68.2 50.63 34 14.57 | 34.79 | 100 116 A H
5965 107.28 | 19.08 88.2 93.44 34.06 1462 | 34.84 | 100 116 P H
5965 99.35 31.15 68.2 85.51 34.06 14.62 | 34.84 | 100 116 A H
802.11ax H
HE40 Full H
CH 03 5924.28 76.12 -12.08 88.2 62.34 34 1457 | 34.79 | 312 73 P |V
5965MHz 5924.44 65.65 | -2.55 68.2 51.87 34 1457 | 3479 | 312 | 73 | A |V
5965 107.43 | 19.23 88.2 93.59 34.06 14.62 | 34.84 | 312 73 P |V
5965 100.06 | 31.86 68.2 86.22 34.06 14.62 | 34.84 | 312 73 AV
\Y
\Y
TEL: 886-3-327-0868 Page Number : C14 of C47

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR380306G

* 6205 108.45 93.47 | 3505 | 1492 | 3499 | 106 | 111 H
* 6205 101.14 86.16 | 35.05 | 14.92 | 3499 | 106 | 111 H
H
H
802.11ax H
HE40 Full H
CH 51 * 6205 108.06 93.08 | 3505 | 14.92 | 3499 | 300 | 69 Y
6205MHz |+ 6205 99.83 84.85 35.05 | 14.92 | 34.99 | 300 | 69 Y
v
Y
v
v
* 6405 109.84 9357 | 3629 | 15.07 | 35.09 | 109 | 115 H
* 6405 101.6 8533 | 36.29 | 15.07 | 35.09 | 109 | 115 H
H
H
802.11ax H
HE40 Full H
CH 91 * 6405 107.49 9122 | 3629 | 15.07 | 35.09 | 300 | 69 v
6405MHz |« 6405 100.23 83.96 36.29 | 15.07 | 35.09 | 300 | 69 Y
v
Y
v
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11930 51.54 | -22.46 74 3244 39.26 20.37 | 40.53 - - P | H
11930 4199 | -12.01 54 22.89 39.26 20.37 | 40.53 - - A | H
17895 55.96 | -18.04 74 34.34 41.39 26.05 | 45.82 - - P | H
17895 46.24 -7.76 54 24.62 41.39 26.05 | 45.82 - - A | H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 11930 51.32 | -22.68 74 32.22 39.26 20.37 | 40.53 - - P |V
5965MHz 11930 4217 | -11.83 54 23.07 | 39.26 | 20.37 | 40.53 - - A |V
17895 56.43 | -17.57 74 34.81 41.39 26.05 | 45.82 - - P |V
17895 46.25 -7.75 54 24.63 41.39 26.05 | 45.82 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C16 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12410 53.6 -20.4 74 32.49 40.2 21.06 | 40.63 - - P H
12410 43.99 | -10.01 54 22.88 40.2 21.06 | 40.63 - - A | H
18615 4168 |-32.32 74 50.78 38 26.7 64.26 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 51 12410 54.2 -19.8 74 33.09 40.2 21.06 | 40.63 - - P |V
6205MHz 12410 44.08 | -9.92 54 22.97 40.2 | 21.06 | 40.63 - - A |V
18615 4196 |-32.04 74 51.06 38 26.7 64.26 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C17 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12810 55.02 -33.18 88.2 31.96 41.12 22.25 | 40.79 - - P H
19215 41.63 -32.37 74 49.75 37.83 27.35 | 63.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 91 12810 55.14 -33.06 88.2 32.08 41.12 22.25 | 40.79 - - P |V
6405MHz 19215 41.84 | -32.16 74 49.96 | 37.83 | 27.35 | 63.76 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5919.08 74.13 -14.07 88.2 60.35 34 1457 | 34.79 | 100 117 P H
5923.72 63.8 4.4 68.2 50.02 34 14.57 | 34.79 | 100 117 A H
* 5985 103.73 - - 89.81 34.14 1464 | 34.86 | 100 117 P H
* 5985 96.17 - - 82.25 34.14 1464 | 34.86 | 100 117 A H
802.11ax H
HES80 Full H
CH 07 5922.44 76.26 -11.94 88.2 62.48 34 14.57 | 34.79 | 296 71 P |V
5985MHz 5924.36 65.64 | -2.56 68.2 51.86 34 1457 | 3479 | 296 | 71 A |V
* 5985 104.94 - - 91.02 34.14 14.64 | 34.86 | 296 71 P |V
* 5985 97.1 - - 83.18 34.14 14.64 | 34.86 | 296 71 AV
\Y
\Y
TEL: 886-3-327-0868 Page Number : C19 of C47

FAX: 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR380306G

* 6225 107 91.81 3525 | 14.94 35 1M1 | 114 H
* 6225 98.8 83.61 3525 | 14.94 35 1M1 | 114 H
H
H
802.11ax H
HES0 Full H
CH 55 * 6225 105.08 89.89 | 3525 | 14.94 35 300 | 71 v
6225MHz | ~* 6225 97.43 82.24 3525 | 14.94 35 300 | 71 Y
v
Y
v
v
* 6385 106.73 90.55 | 3621 | 15.05 | 35.08 | 113 | 114 H
* 6385 99.47 8329 | 3621 | 1505 | 3508 | 113 | 114 H
H
H
802.11ax H
HES0 Full H
CH 87 * 6385 105.21 89.03 | 36.21 | 15.05 | 3508 | 300 | 71 Y
6385MHz |+ 6385 97.85 81.67 36.21 15.05 | 35.08 | 300 | 71 Y
v
Y
v
Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11970 52.11 -21.89 74 32.98 39.34 19.87 | 40.56 - - P | H
11970 42.21 -11.79 54 23.08 39.34 19.87 | 40.56 - - A | H
17955 56.53 | -17.47 74 34.51 41.62 25.75 | 45.71 - - P | H
17955 46.65 -7.35 54 24.63 41.62 2575 | 45.71 - - A | H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 07 11970 52.03 | -21.97 74 32.9 39.34 19.87 | 40.56 - - P |V
5985MHz 11970 4214 | -11.86 54 23.01 | 39.34 | 19.87 | 40.56 - - A |V
17955 56.24 | -17.76 74 34.22 41.62 25.75 | 45.71 - - P |V
17955 46.74 -7.26 54 24.72 41.62 25.75 | 45.71 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C21 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12450 52.95 | -21.05 74 31.72 40.2 21.18 | 40.63 - - P H
12450 43.8 -10.2 54 22.57 40.2 21.18 | 40.63 - - A | H
18675 41.52 -32.48 74 50.6 37.86 26.79 | 64.19 - - P H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 55 12450 53.25 | -20.75 74 32.02 40.2 21.18 | 40.63 - - P |V
6225MHz 12450 43.4 -10.6 54 2217 40.2 | 21.18 | 40.63 - - A |V
18675 4224 |-31.76 74 51.32 37.86 26.79 | 64.19 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C22 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12770 55.51 -32.69 88.2 32.69 40.98 2213 | 40.77 - - P H
19155 41.64 -32.36 74 49.47 38.16 27.32 | 63.77 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 87 12770 54.63 -33.57 88.2 31.81 40.98 2213 | 40.77 - - P |V
6385MHz 19155 41.1 -32.9 74 48.93 | 38.16 | 27.32 | 63.77 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C23 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
* 6535 113.61 - - 97.07 36.47 15.25 | 35.18 118 114 P H
* 6535 106.89 - - 90.35 36.47 15.25 | 35.18 118 114 A H
H
H
H
802.11a
H
CH 117
* 6535 111.11 - - 94.57 36.47 15.25 | 35.18 | 300 69 V
6535MHz
* 6535 104.97 - - 88.43 36.47 15.25 | 35.18 | 300 69 A \Y,
\Y,
\Y,
\Y,
\Y,
* 6695 112.45 - - 95.81 36.59 15.42 | 35.37 108 112 H
* 6695 106.29 - - 89.65 36.59 15.42 | 35.37 108 112 A H
H
H
H
802.11a
H
CH 149
* 6695 110.45 - - 93.81 36.59 15.42 | 35.37 | 300 99 P \Y,
6695MHz
* 6695 104.09 - - 87.45 36.59 15.42 | 35.37 | 300 99 A \Y,
\Y,
\Y,
\Y,
\Y,
TEL: 886-3-327-0868 Page Number 1 C24 of C47

FAX: 886-3-327-0855




sramronas. FCC RADIO TEST REPORT Report No. : FR380306G
* 6855 111.22 - - 945 | 3671 | 1556 | 3555 | 125 | 113 H
* 6855 103.68 - - 86.96 | 36.71 | 1556 | 3555 | 125 | 113 | A | H
H
H
H
802.11a
H
CH 181
* 6855 109.54 - - 9282 | 36.71 | 1556 | 3555 | 314 | 123 | P | V
6855MHz
* 6855 102.75 - - 86.03 | 3671 | 1556 | 3555 | 314 | 123 | A |V
Vv
Vv
Vv
Vv

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL: 886-3-327-0868 Page Number : C25 of C47
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13070 54.32 | -33.88 88.2 31.01 41.04 22.79 41 - - P | H
19605 4153 | -32.47 74 49.14 38 2748 | 63.55 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 55.09 |-33.11 88.2 31.78 41.04 22.79 41 - - P |V
6535MHz
19605 43.09 | -30.91 74 50.7 38 27.48 | 63.55 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number : C26 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13390 55.33 | -18.67 74 32.52 41.22 22.68 | 41.57 - - P | H
13390 45.75 -8.25 54 22.94 41.22 2268 | 4157 - - A | H
20085 40.48 |-33.52 74 47.2 38.1 27.65 | 62.93 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 56 -18 74 33.19 41.22 22.68 | 41.57 - - P |V
6695MHz
13390 45.83 -8.17 54 23.02 41.22 2268 | 41.57 - - AV
20085 41.31 -32.69 74 48.03 38.1 2765 | 62.93 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL: 886-3-327-0868 Page Number 1 C27 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13710 54.61 -33.59 88.2 32.24 41.36 22.57 | 42.04 - - P H
20565 41.23 -32.77 74 47.54 38 27.79 | 62.56 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 55.56 -32.64 88.2 33.19 41.36 22.57 | 42.04 - - P \Y,
6855MHz
20565 41.82 -32.18 74 48.13 38 27.79 | 62.56 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C28 of C47




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6535 114.05 - - 97.51 36.47 1525 | 35.18 | 125 114 P H
* 6535 105.98 - - 89.44 36.47 15.25 | 3518 | 125 114 A H
H
H
802.11ax H
HE20 Full H
CH 117 * 6535 111.23 - - 94.69 36.47 15.25 | 35.18 | 300 70 P |V
6535MHz | ~ 6535 104.07 - - 8753 | 36.47 | 1525 | 3518 | 300 | 70 | A | V
\Y
\Y
\Y
\Y
* 6695 112.5 - - 95.86 36.59 1542 | 35.37 | 106 113 P H
* 6695 104.99 - - 88.35 36.59 15.42 | 35.37 | 106 113 A H
H
H
802.11ax H
HE20 Full H
CH 149 * 6695 110.61 - - 93.97 36.59 1542 | 35.37 | 343 136 P |V
6695MHz | - 6695 103.37 - - 86.73 | 3659 | 1542 | 3537 | 343 | 136 | A | V
\Y
\Y
\Y
V

TEL: 886-3-327-0868 Page Number : C29 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

* 6855 109.6 92.88 36.71 1556 | 3555 | 115 112 H
* 6855 102.76 86.04 36.71 1556 | 3555 | 115 112 H
H
H
802.11ax H
HE20 Full H
CH 181 * 6855 110.31 93.59 36.71 15.56 | 3555 | 300 | 123 \
6855MHz | - 6855 102.02 85.3 36.71 | 1556 | 3555 | 300 | 123 \Y
\Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C30 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13070 54.28 | -33.92 88.2 30.97 41.04 22.79 41 - - P H
19605 41.88 | -32.12 74 49.49 38 27.48 | 63.55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 55.12 -33.08 88.2 31.81 41.04 22.79 41 - - P |V
6535MHz 19605 4168 |-32.32 74 49.29 38 27.48 | 63.55 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C31 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13390 5548 | -18.52 74 32.67 41.22 22.68 | 41.57 - - P H
13390 45.69 -8.31 54 22.88 41.22 22.68 | 41.57 - - A | H
20085 4097 |-33.03 74 47.69 38.1 27.65 | 62.93 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 56.02 -17.98 74 33.21 41.22 22.68 | 41.57 - - P |V
6695MHz 13390 4585 | -8.15 54 23.04 | 4122 | 2268 | 41.57 - - A |V
20085 40.39 |-33.61 74 47.11 38.1 27.65 | 62.93 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C32 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13710 55.27 | -32.93 88.2 32.9 41.36 2257 | 42.04 - - P H
20565 39.75 |-34.25 74 46.06 38 27.79 | 62.56 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 181 13710 54.87 | -33.33 88.2 325 41.36 2257 | 42.04 - - P |V
6855MHz 20565 40.02 | -33.98 74 46.33 38 27.79 | 62.56 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C33 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
* 6565 110.57 - - 94 36.5 1529 | 3522 | 101 116 P H
* 6565 102.43 - - 85.86 36.5 1529 | 3522 | 101 116 A | H
H
H
802.11ax H
HE40 Full H
CH 123 * 6565 107.52 - - 90.95 36.5 15.29 | 35.22 | 300 70 P |V
6565MHz |~ 6565 100.18 - - 83.61 36.5 1529 | 3522 | 300 | 70 | A |V
\Y
\Y
\Y
\Y
* 6685 108.19 - - 91.56 36.57 1541 | 35.35 | 100 114 P H
* 6685 101.05 - - 84.42 36.57 15.41 | 35.35 | 100 114 A | H
H
H
802.11ax H
HE40 Full H
CH 147 * 6685 105.05 - - 88.42 36.57 1541 | 35.35 | 300 69 P |V
6685MHz | ~ 6685 98.68 - - 82.05 | 36.57 | 1541 | 3535 | 300 | 69 | A | V
\Y
\Y
\Y
V

TEL: 886-3-327-0868 Page Number : C34 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

6845 107.04 90.33 36.7 1555 | 35.54 | 100 115 H
6845 99.5 82.79 36.7 15.55 | 35.54 | 100 115 H
H
H
802.11ax H
HEA40 Full H
CH 179 6845 103.13 86.42 36.7 15.55 | 35.54 | 300 112 \
6845MHz 6845 96.87 80.16 36.7 15.55 | 3554 | 300 | 112 \Y
\Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C35 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13130 55.5 -32.7 88.2 32.14 41.22 2277 | 41.11 - - P H
19695 41.71 -32.29 74 48.99 38.18 27.51 | 63.43 - - P H
19695 41.71 -32.29 74 48.99 38.18 27.51 | 63.43 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 55.36 | -32.84 88.2 32 41.22 2277 | 41.11 - - P |V
6565MHz 13130 55.36 |-32.84| 88.2 32 4122 | 2277 | 4111 - - PV
19695 40.42 -33.58 74 47.7 38.18 27.51 | 63.43 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C36 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13370 55.81 -18.19 74 32.93 41.26 22.68 | 41.54 - - P | H
13370 45.51 -8.49 54 22.63 41.26 22.68 | 41.54 - - A | H
20055 4157 |-32.43 74 48.33 38.1 27.64 | 62.96 - - P | H
20055 4157 |-32.43 74 48.33 38.1 27.64 | 62.96 - - P | H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 55.31 -18.69 74 3243 41.26 22.68 | 41.54 - - P |V
6685MHz 13370 55.31 | -18.69 74 3243 | 4126 | 22.68 | 41.54 - - PV
13370 45.62 -8.38 54 22.74 41.26 22.68 | 41.54 - - AV
13370 45.62 -8.38 54 22.74 41.26 22.68 | 41.54 - - AV
20055 40.25 | -33.75 74 47.01 38.1 27.64 | 62.96 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number 1 C37 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13690 55.07 -33.13 88.2 32.75 41.28 2258 | 42.02 - - P H
20535 39.73 -34.27 74 46.07 38 27.78 | 62.58 - - P H
20535 39.73 -34.27 74 46.07 38 27.78 | 62.58 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 179 13690 55.29 -32.91 88.2 32.97 41.28 2258 | 42.02 - - P |V
6845MHz 13690 55.29 | -32.91 88.2 32.97 | 4128 | 2258 | 42.02 - - PV
20535 39.55 -34.45 74 45.89 38 27.78 | 62.58 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise;

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C38 of C47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
6625 105.93 - - 89.35 36.5 15.36 | 35.28 | 107 114 P H

6625 98.63 - - 82.05 36.5 15.36 | 35.28 | 107 114 A | H

H

H

802.11ax H
HES80 Full H
CH 135 6625 105.28 - - 88.7 36.5 15.36 | 35.28 | 293 68 P |V
6625MHz 6625 96.07 - - 79.49 36.5 1536 | 3528 | 293 | 68 | A |V
\Y

\Y

\Y

\Y

6705 105.46 - - 88.81 36.61 1542 | 35.38 | 100 113 P H

6705 97.69 - - 81.04 36.61 1542 | 35.38 | 100 113 A | H

H

H

802.11ax H
HES80 Full H
CH 151 6705 103.7 - - 87.05 36.61 1542 | 35.38 | 301 132 P |V
6705MHz 6705 96.28 - - 79.63 | 36.61 | 1542 | 3538 | 301 | 132 | A | V
\Y

\Y

\Y

V

TEL: 886-3-327-0868 Page Number : C39 of C47

FAX: 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR380306G

6785 103.66 - - 86.94 36.7 1549 | 3547 | 100 | 114 H

6785 96.79 - - 80.07 36.7 1549 | 3547 | 100 | 114 | A | H

H

H

802.11ax H
HESO Full H
CH 167 6785 102.26 - - 85.54 36.7 1549 | 3547 | 309 | 125 | P | V
6785MHz 6785 95.08 - - 78.36 36.7 1549 | 3547 | 309 | 125 | A | V
Y,

v

Y,

Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL: 886-3-327-0868 Page Number : C40 of C47
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13250 55.66 | -18.34 74 32.69 411 23.2 41.33 - - P H
13250 45.52 -8.48 54 22.55 411 23.2 41.33 - - A | H
19875 40.29 |-33.71 74 47.57 37.85 18.04 | 63.17 - - P H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 135 13250 55.75 | -18.25 74 32.78 411 23.2 41.33 - - P |V
6625MHz 13250 4544 | -8.56 54 22.47 411 232 | 4133 - - A |V
19875 40.5 -33.5 74 47.78 37.85 18.04 | 63.17 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C41 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13410 55.46 | -32.74 88.2 32.74 41.18 23.15 | 41.61 - - P | H
20115 39.95 |-34.05 74 46.71 38.04 18.11 | 62.91 - - P | H
20115 39.95 | -34.05 74 46.71 38.04 18.11 | 62.91 - - A | H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 151 13410 5459 | -33.61 88.2 31.87 41.18 23.15 | 41.61 - - P |V
6705MHz 13410 54.59 | -33.61 88.2 31.87 | 4118 | 23.15 | 41.61 - - \%
20115 39.59 | -34.41 74 46.35 38.04 18.11 | 62.91 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL: 886-3-327-0868 Page Number : C42 of C47

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13570 55.01 -33.19 88.2 32.37 414 231 41.86 - - P H
20355 41.2 -32.8 74 48.03 37.7 18.19 | 62.72 - - P H
20355 41.2 -32.8 74 48.03 37.7 18.19 | 62.72 - - A H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 167 13570 55.17 -33.03 88.2 32.53 414 231 41.86 - - P |V
6785MHz 13570 5517 |-33.03| 88.2 32.53 41.4 231 | 41.86 - - \%
20355 40.33 -33.67 74 47.16 37.7 18.19 | 62.72 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

Emission above 18GHz

WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
25032.78 45.23 -42.97 88.2 42.45 39.43 22.89 | 59.54 - - P H
H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE40 Full
SHF 25040.79 45.44 -42.76 88.2 42.68 39.42 22.89 | 59.55 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

4+3 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30.97 22.55 -17.45 40 29.65 24.62 1.04 32.76 - - P H
127.97 25.8 -17.7 43.5 38.47 17.6 244 32.71 - - P H
488.81 25.82 -20.18 46 30.6 23.68 4.41 32.87 - - P H
568.35 28.94 -17.06 46 30.87 26.13 4.81 32.87 - - P H
826.37 35.28 -10.72 46 33.88 27.98 5.76 32.34 - - P H
963.14 35.86 -18.14 54 29.66 313 6.17 31.27 - - P H
H
H
H
H
H

802.11ax
H

HE40 Full
F 30 26.23 -13.77 40 32.76 25.2 1.03 32.76 - - P |V
56.19 30.57 -9.43 40 49.39 12.18 1.73 32.73 - - P |V
117.3 25.24 -18.26 435 38.29 17.3 2.37 32.72 - - P |V
794.36 32.62 -13.38 46 31.48 28.01 5.64 32.51 - - P |V
868.08 33.47 -12.53 46 30.37 29.28 5.89 32.07 - - P |V
976.72 35.82 -18.18 54 29.86 30.83 6.25 31.12 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C46 of C47
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBupV/im) (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|/(HIV)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CHO01
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBpyV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBpV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Appendix D. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Bank Lin and LU WEN-KAI
Relative Humidity : 55~65%
TEL: 886-3-327-0868 Page Number : D1 of D86

FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

4+3 Horizontal Fundamental

A (@Buvim) Date: 2023.08.04

o) Date 20230804
1500 1300
1200 1200
110, 1100 H
- Jaddas
509 ol s0d -
L el el =
700 i 700
s00) WW‘W 604 "
——
50.0frpud 504 et e
P ——
10.) 40.0) e
u
300 300
200 200
100 100
2 £ e 5250 ET D oY o0 7000, 5000 000, 5000 o0 z
Frequency () Freauency M)
site <03cH22 Y sire 03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW:1000.000KHz VBW:3000000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
) By et 20730804 e @ovm) Date: 20230804
1300 1300
1200 1200
10 10
100.0| &

1000
900 90
800 0.
700 704 v, 6E

S 1N [N

] (E———

409 400 g —— e

300 300

200 200

100 100

25 5650 ED 5690, 5910, D 050, 5965 000 2000, ED 000, 5000, o000, 7
Freauency (Wiz) Frequency (W)
site +03CH22-HY site +03CH22-HY
Condition + AV6_BE(UNTT)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition + AV6(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW1000.000KHz VBW-0.750KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D2 of D86
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO01 5955MHz

4+3 Vertical Fundamental

1 @BuVim)

vate 2023.08.04 — Dot:2023.08.04
1304 1204
1204 1204
o 1o
no N 1nd
90.0 90.0| PPEAK(UNII).|6E
: i [§ el alie -
700 70d
it el
9 \,,WMMWW 9 | IEem——r
soofwakvph oty 509 IT——
AU e
400 P e
%00 s0d
09 204
10d 10d
73 w5 0 R e s w20 5ot Todo. £ ot T
reauency iz -
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @BuVim)

oate: 20230804 A @guvm) Date: 2023.08.04
1300 1300
1200 1200
109 o)
100.0 /\/‘* V\ 100.0}
509 504
700) e 70| v o
o — o BTN T e A ——_]
500 T s0q o
e 104 e
209 s00|
200 200
100 104
25 ED ED 5550, e ED S0 508s o6 7000, D 000, 5000, ED 7200
roquency (W) roquency (z)
site <03CH22-HY Site +03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition : AVS(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto + RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D3 of D86
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH49 6195MHz

4+3 Horizontal Vertical

Date: 2023.08.04 A @Buvim) Date: 2023.08.04
1300 1300
1200 . 1200
1100 o) 1
1000 1000
a0 peakwN st 904
wo L UITH A |
700 700) Ao 5
s e e P
500) P P B 500 / Lxﬂ
W0 e 400 — e
309 00|
200 200
109 100
000 2000, 3000, 000 G000, 7200 000 2000, 3000 000, 5000, 000, 7200
Frequency (MHz) Frequency (M)
site +03CH22-HY Site 03CH22-HY
Condition + PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH93 6415MHz

4+3 Horizontal Fundamental

S L T T

70.0f 70.0/ {AVG(UNI)_GE |
- i EEIT et I

50| i T e 50.0]

409 b s T 400 e
e— /F,/_/\/_”

Site :03CH22-HY Site 03CH22-HY

Condition : PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL Condition

AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D5 of D86
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

4+3 Horizontal Fundamental

A (@Buvim) Date: 2023.08.04 el (dBuVim) Date: 2023.08.04
1300) 1300

1200) 1200

1100)

prreces o
90 90.0| PEAK(UNI). 6E.
= e s LW e e U

::wmmWNWAMMMwWMMWM 609

} (ps—
500 e et
40.0| 40.0| a

e
300 304
200 200
109 100
25 2 ED %60, 5910, %0, o 000 2000, 3000, 000, %000, 5000 7
Freauency (WHz) Frequency (WH)
site +03CH22-HY site 03CH22-HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORTZONTAL Condition PEAK(UNTT)_6E 3m LE2CO4AIBEN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (6Buvim) Date: 2023.08.04 el gBuvim) Date: 2023.08.04
1300 1300
1200 1200
110 o)
1000 1000
900 90
800 0.
T
700) 700 v
T
wd wd L[] —HH
500 BN st 50 t
A S—— —_ T ——
ap T 400 e m——— o
-
300 00|
200 200
100 100
25 5650 ED 5690, 5910, D 050, 5965 000 2000, ED 000, 5000, o000, 7
Freauency (Wiz) Frequency (W)
site +03CH22-HY site +03CH22-HY
Condition + AV6_BE(UNTT)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition + AV6(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHZ SWT:Auto

+ RBW:1000.000KHZ VBW:1000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D6 of D86
FAX: 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

) @ouvim) Date: 20230804 3 @suvm) Date: 20230804
1300 1300
1200 1200
100 - o]
1000 1000
509 909 peawunse
Vs o e O R
109 70
e I =
S00fmiuHhmisan A 504 rrar ) e
100 400 JI——
o e
300 309
200 200
100 109
25 E ED £ D ED EE 00 7000, T 000 £ £ 20
Froquency () frequency (M)
site £03CH22-HY site 03CH22-HY
Condition  :PEAK_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date:2075.08.04 ) @Buvimy Date: 2023.08.04
1300 1200
1200 1200
109 0]
1000 “Aon] 1004
900 909
800 g 004
79 700 | ST
1
60
— A
e 509 \
—— —
400 I
——
300] et
200 200
100 100
25 E ED £ D D EE 00 700, ET 000 £ £ 20
reauency (W) requency (MH:)
site £03CH22-HY site +03CH22-HY
Condition  : AV6_BE(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition  : AVG(UNIT)_6€ 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

4+3 Horizontal Vertical

bate: 20730804 J oo vate 20730804
130 1300
1200 - 1200
100 10 .
1000 100
o peaxun se s0q)
e 1N T
70.0] 70.0| J AVG(UNI_GE
m ST I
500 WM\“”\M‘J e 500 ) \\,_/
bt e ¢
400 g 00| e
300) znvu/wﬁ//—‘
200 200)
100 100
002000 £ 000 oo 7200 oo 700 e 000, £ oo Ta0
Frouency (k) roquency ()
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

4+3 Horizontal Vertical

e TN i | B - L !
ot T [ e R O et e
500 — mWw*W‘“/ 500 /\/_J N
L e 40,0 d//__//\——/’ 1
u i “ i
Site :03CH22-HY Site 03CH22-HY

Condition : PEAK(UNLI)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AVG(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/0 CH01 5955MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 20234201 vel (dBuVim)

Date: 2023.12.01

130

o) " 110

f Wi

!
/
ol A«l1 NmMW

o0 PeaKuN 6|

1

L/“MM/
50| S
e
e
30f 30|
10] 10]
a25 5850, 510 5600, ED ED 950, 5065 000 2000, 3000, 2000, 5000, 7200
Frequency (MH2) Frequency (WH2)
Site +03CH22-HY Site 03CH22-HY
Condition + PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4AI18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
1 (dBuvim) Date: 20231201 vel(@Buvim) Date: 2023.12.01
130 130
10l 1o}
n
|
90| y 90
e
o 70 ’_ | I l H ’7 ‘ avGwmn o
s0f 1 50|
,wj R E————
e
30| 0
10] 10]
25 5850 ER 5600, £l ED 050, 5065 000 2000. 3000, 2000 5000, 7200
Frequency (MHD) Freauency (MHz)
Site +03CH22-HY Site 03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 HORTZONTAL Condition AVG(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:1.200KHz SWT:Auto RBW:1000.000KHz VBW:1200KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH01 5955MHz

1+2

Vertical

Fundame

ntal

A (@BuVim)

Date: 2023-1201

Avg.

+ RBW:1000.000KHZ VBW:1.200KHzZ SWT:Auto

raam ove 023201
- 1
" .m
o ﬂ"“‘”\ T U T scaxmn e
n X X
bl
- « s
i
PN
% »
" r
I weme haaa oo 7o S o 7
f—— ey )
e “oacHz24Y sire o3z
Condition : PEAK_BE(UNIT)_6E 3m LE2C04A18EN_230712 VERTICAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
RBWH1000 000KHz VBW:3000.000KHz SWTAuto RBW1000000KHz VBW:3000.000KHz SWT-Auta
s amim o 1201 - sz 1201
- m
e 1
" f Lo, ,
i | 1] I v e
% ‘/ « N L S
|
I N S S —
I
30| 30|
" e
e mmww wwE e ooz o o 7
[=— reueny )
sire o322 oz
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition /AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1.200KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH01 5955MHz

1+2

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.300KHz SWT:Auto

— oate:2023.201 ol dBavim) bate: 20231201
15 1
10| e 110|
o / WJ T - peacwn, ot
o /\V/ r LU U L |
;
il "
s0f " atUiH 50| o———— MW
J——
[T
5 %
1w 1w
525 W @ ED e Co w70 o0 a0 D )
Freauincy (i) Fremuency (i)
Site :03CH22-HY Site. 03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
- oate: 20231201 e vate 20231201
15 1
o o
o
o / (- “
. | 1 s ot
) [T A
50 o 50| B —
A Lt
30| 30| B et
o 1
25 W Wi @ e e o TS ooz o0 000 D 720
Freauency (i) Freavency )
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition /AV6(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH01 5955MHz

1+2

Vertical

Fundamental

A (@BuVim) Date: 2023-1201

.

it

el (dBuVim)

Date: 2023-12.01

AL ULl

PeAKuNI oE|

Avg.

+ RBW:1000.000KHZ VBW:1.300KHzZ SWT:Auto

MW T
0 2o
10 1o
25 S50, ED ED ET £y oY o0 700 000, o0, o0a. 7200
requncy M) Frequency Oz
sire <03CHz2HY sire 03cH22-HY
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FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO01 5955MHz

1+2

Horizontal

Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH01 5955MHz

1+2

Vertical

Fundamental

Peak
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO03 5965MHz

4+3 Horizontal Fundamental
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TEL: 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO03 5965MHz

4+3 Vertical Fundamental
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH51 6205MHz
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Vertical

1000) 1000 ‘
wo L UITH A
o

st PR T j

\

" o o N
500 W 500] it sl ATt
,”MMM 4ﬂ-nWM
300 304
200) 200
100 100
000 2000, 000 000, G000 20 00 700, 3000, 000, ETy 5000 20
Frequency (WHz) Frequency (WHz)
Site 2 03CH22-HY Site. 03CH22-HY
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH91 6405MHz
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH07 5985MHz

4+3 Horizontal Fundamental
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+ RBW:1000.000KHZ VBW:1500KHzZ SWT:Auto + RBW:1000.000KHZ VBW:1500KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto
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+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Band Edge @ 3m
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TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH87 6385MHz

4+3

Horizontal

Vertical
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

4+3 Horizontal Vertical
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO01 5955MHz

4+3 Horizontal Vertical
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TEL: 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

4+3 Horizontal Vertical

Date: 2023.08.11
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TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306G

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH49 6195MHz

4+3
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CH93 6415MHz

4+3 Horizontal Vertical
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TEL: 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

~
WIFI Band 5 5925~6425MHz Harmonic @ 3m
i [ — a | FUT —
W“% B e
] -
.
Site. 03CH22-HY Site :03CH22-HY
Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL
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TEL: 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR380306G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

4+3 Horizontal Vertical
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